TRAILBLAZER 50 = TEREX AERIALS

ILLUSTRATED N
PARTS
CATALOG

FOR MACHINE
SERIAL NUMBER

Part No. 89-250005 e Initial Issue, dated Jan., 1996 e



TRAILBLAZER 50

ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS

INTRODUCTION

PRIMARY MACHINE COMPONENT GROUPS

SECTION B 01: UNDERCARRIAGE

B 01.103:

UNDERCARRIAGE ASSEMBLY

SECTION B 02: SUPERSTRUCTURE

B 02.103:

SUPERSTRUCTURE ASSEMBLY

SECTION B 03: BOOM

B 03.102:

BOOM ASSEMBLY

SECTION B 04: PLATFORM

B 04.102:
B 04.199:

PLATFORM ASSEMBLY
PLATFORM CONSOLE COVER

SECTION C: SUBASSEMBLIES

C 02.101:
C 02.102:
C 02.105:
C 02.109:
C 03.101:
C 04.102:
C 04.105:
C 04.106:
C 04.108:

C 06.06:

C 08.102:
C 12.102:

C 12.103:
C 12.107:

C 13.102:
C 13.103:

PLATFORM VALVE BANK ASSEMBLY
GROUND VALVE BANK ASSEMBLY
HYDRAULIC MANIFOLD ASSEMBLY
SHUTTLE VALVE ASSEMBLY
GROUND CONTROL BOX ASSEMBLY
FORD LSG-423 ENGINE ASSEMBLY
WISCONSIN ENGINE ASSEMBLY
DEUTZ F4L1011 ENGINE ASSEMBLY
FORD LRG-423 ENGINE ASSEMBLY
REMOTE CONTROL PENDANT ASSEMBLY
PLATFORM CONTROL CONSOLE
MOTION CONTROL VALVE

(WITHOUT CONTINUOUS ROTATION OPTION)
MOTION CONTROL VALVE

(WITH CONTINUOUS ROTATION OPTION)
DIRECTIONAL VALVE PANEL SUBASSEMBLY
REAR AXLE ASSEMBLY
AXLE DISCONNECT CYLINDER

New January 1996




TRAILBLAZER 50

ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS (CONTINUED)

SECTION D: HYDRAULIC COMPONENTS

D 01.101:

D 02.01:

D 03.103:
D 06.101:

D 07.101:

D 08.13:
D 08.15:

D 09.103:
D 10.101:

D 11.03:
D 12.05:
D 13.01:
D 13.02:
D 13.05:
D 14.04:
D 18.02:

D 19.102:
D 20.101:
D 24.101:

SECTION E: ELECTRICAL COMPONENTS

E 01.14:
E 05.01:
E 09.01:

SECTION F: MECHANICAL COMPONENTS

F 01.101:
F 02.101:
F 99.103:

STEER CYLINDER

HYDRAULIC SWIVEL (WITH CONTINUOUS ROTATION)
DRIVE MOTOR, FRONT (STEER) AXLE

SWING MOTOR

EMERGENCY HYDRAULIC PUMP ASSEMBLY

MAIN HYDRAULIC PUMP ASSEMBLY ("ROPV . . .")

MAIN HYDRAULIC PUMP ASSEMBLY ("PAVC. .."
BOOM LIFT CYLINDER

MASTER LEVEL CYLINDER

HYDRAULIC FILTER

SIGHT GAUGE

STEER AND HIGH SPEED DIRECTIONAL VALVE
LOW SPEED DIRECTIONAL VALVE

DIVERTER VALVE

PLATFORM LEVEL AND ROTATE VALVE
DRIVE/ STEER CONTROL VALVE ASSEMBLY
TELESCOPE CYLINDER

SLAVE LEVEL CYLINDER

ROTARY ACTUATOR

DRIVE CONTROL HANDLE ASSEMBLY
OPTIONAL LIGHT PACKAGES
MOBILE INTERCOM SYSTEM (OPTION)

DRIVE HUB

SWING BEARING
DECALS

New January 1996



TRAILBLAZER 50 ILLUSTRATED PARTS CATALOG
INTRODUCTION

This lllustrated Parts Catalog is designed to help you identify and order the correct replacement parts for
use on SIMON TRAILBLAZER 50 SELF-PROPELLED AERIAL WORK PLATFORMS. All parts
represented here are manufactured and supplied in accordance with Simon Aerials quality standards. We
recommend that you use GENUINE SIMON AERIALS PARTS to insure proper OPERATION and reliable
PERFORMANCE.

Prices for all parts listed in this Catalog can be found in a separate Spare Parts Price List. Please contact
Simon Aerials Parts Department for the latest edition of the Spare Parts Price List.

HOW TO USE THIS CATALOG
The Cover Page indicates the specific model or models covered by this Parts Catalog.

The "Table of Contents" pages list the specific sections, pages and page titles that are relevant to this
model, and contained in this Catalog. Only those pages that refer specifically to TRAILBLAZER 50
machines are included in this Catalog.

The "Primary Machine Component Groups" page illustrates the four major assemblies, along with their
"Section" number.

The Parts Catalog is divided into "Sections", numbered from BO1 through F99. Each section contains the
individual parts that make up a major component, assembly or item. The first four sections (BO1 through
B04) contain the major assemblies, or "Primary Machine Component Groups". Sections that follow
contain sub-assemblies or components of these "major" assemblies.

If a part number is followed by a plate number in the "SEE SECTION" column, refer to the plate indicated
for a further breakdown of components for that part number. ltems with indented descriptions are
components of the non-indented item directly above.

When selecting parts for a specific machine, be sure to verify the machine model number, and serial
number or date code (found on the data plate). When ordering parts, always give:

1. Model and Serial Number
2. Item Part Number and Description
3. Order Quantity

If a part number is not listed for a selected item, please provide this additional information:

4. Parts Plate number, Item Number and Description of the desired item, OR
5. Part Number of the next assembly (Parent Part), if the desired item is not listed.

Some assembled items, such as hydraulic cylinders, may have been supplied by more than one source.
While the assemblies may be able to be used interchangeably, FOR SAFETY'S SAKE, do not mix
components or repair kits. Please confirm the make of the assembly on the unit before ordering or
installing replacement parts.

Left and right-hand, front and rear should be determined as though you are standing at the Platform
Control Console, with the Platform in stowed position (over the non-steering axle). All dimensions are in
inches unless otherwise specified.

SIMON AERIALS INC. reserves the right to change, improve, modify or expand features of its equipment.
Therefore, specifications, models or equipment are subject to change without notice, and withoutincurring
obligation to change, improve, modify or expand features of previously delivered units.

All SIMON AERIALS INC. manuals are periodically updated to reflect changes that occur in the
equipment. Please contact Simon Aerials Technical Support Department with any questions you may
have regarding your particular machine, or the availability of more recent manuals.

New January 1996



TRAILBLAZER 50 ILLUSTRATED PARTS CATALOG

N
PLATFORM |
SECTION 4 — t
|
BOOM
SECTION 3 —
| SUPERSTRUCTURE
: | SECTION2
<::i—\\ — M//_\::>____—__
UNDERCARRIAGE
SECTION 1
TITLE PRIMARY MACHINE COMPONENT GROUPS

PLATE

SIMON AERIALS INC. o, NO.

New Januar! y 1996



PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
UNDERCARRIAGE ASSEMBLY
353 1540 (units without 360° continuous rotation option) 1
354 5430 (units with 360° continuous rotation option) 1

230 0640 ROD, TIE ) 1

2
3 | 04-035200 | DO01.101| CYLINDER, STEER 1
4 | 06-039900 _ADAPTER, "O"-RING TO 37° (6-8 F50X-S) 2

8 219 7360 PIN,m"VIﬁ_m' (for steer cylinder base end pin) 1
9 | 07-094300 CAP SCREW, HEX HEAD (1"-8 x 6", Grade 5) 3
10 | 07-090011 NUT, TOP LOCK (1 "-8) 3

6630 ' g
14 | 3532110 MOTOR HOUSING ASSEMBLY, FRONT (Right) 1
353 2120 MOTOR HOUSING ASSEMBLY, FRONT (Left) 1
15 | 2306130 MOTOR HOUSING, FRONT (Right) 1

bl 20 ez @

17 | 08-069600 | |  BEARING, SLEEVE
(Bronze, 1" 1.D., 1-1/4" O.D., 3/4" long) 2
18 | 08-050000 FITTING, GREASE (1/8", Straight | 3

@

22 | 06-044500 90° ELBOW, "O"-RING TO 37° (6-4 C50X-S)
23 | 07-003088 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Grade 8)
24 | 07-065018 WASHER, HELICAL LOCK (1/2")
) - ¢ )

NN =

’ QL) |
28 | 07-061021 WASHER, FLAT (5/8" SAE) 4
29 | 07-008087 CAP SCREW, SOCKET HEAD (1/2"-13 x 1-3/4", Grade 5)| 2

TITLE UNDERCARRIAGE ASSEMBLY; RP 46 (4WD), T 50, T 60 (PLATE 1 OF 4)

ro-B01.103| SIMON AERIALS INC. oo [nior




e e R
R Bl <&
S L \\x\
\ it S
= «
e &

@@
82" () — 83,84,85

36 thru 39

Art # BO1,10301E

TITLE UNDERCARRIAGE ASSEMBLY; RP 46 (4WD), T 50, T 60 (PLATE 1 OF 4)

SIMON AERIALS INC.

REV. 12 DEC., 1995

PART
NO.

PLATE
NO.

B01.103




PARTS LIST
SEE

ITEM PART NO SECTION DESCRIPTION QTY.
30 PIN, KING (2" x 4-3/16") 4

219 2390 except Canada

232 3630 ‘ CSA Standards
34 | 07-050015 | | NUT, LOCK (5/16"-18, Grade 5) 2
35 07-060016 WASHER, FLAT (3/8" SAE) (some earlier versions) 2
10-005700 | | WASHER, FENDER (5/16") (some earlier versions) |l 2

37 | 02-041200 WHEEL (Steer and drive axle) (16-1/2" x 9-3/4") 1
38 | 02-041600 | | TIRE (390/ 70-16.5", 12 Ply "Gumbo Monster Mudder". B

: 1 IE) 3 87 @ ) 3 (IS L
41 VALVE ASSEMBLY, MOTION CONTROL 1
See Plate . .| C12.102| units without 360° continuous rotation option
See Plate . .| C12.103| units with 360° continuous rotation optlon

45 | See Plate . | C13.102| AXLE ASSEMBLY, REAR B
46 07-096800 "U"-BOLT KIT (7/8"-14) 4
47 . 06—2\.19800} ‘ 7 MALE CQNNECTOR STRAIGHT THREAD

50 | 07-012100 CAP SCREW, HEX HEAD (M 12-1.75 x 40 mm, Class 8.8)
(hydraulic motor mounting to axle) (comes with axle) 4
51 07-061018 | . WASHER .FLAT (hydraullc motor mounting to axle)

oot commontoson e o

54| || WASHER (comes with axle) 1
55 | 10-159000 SHIM (.062" 1.D., 1" O.D., .093" thick) 1
56 | 06-045500 90° ELBOW, "0"-RING TO 37° (12-10 C50X-S)

TITLE UNDERCARRIAGE ASSEMBLY; RP 46 (4WD), T 50, T 60 (PLATE 2 OF 4)

;laATE BO1 B 03 SIMON AERIALS INC- REV. 12 DEC., 1995 :‘(\)HT




36 thru 39

Art # BO1.10301E

TITLE UNDERCARRIAGE ASSEMBLY; RP 46 (4WD), T 50, T 60 (PLATE 2 OF 4)

SIMON AERIALS INC.

REV. 12 DEC., 1995

PART
NO.

PLATE
NO.

B01.103




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
58 | 04-037700 | C13.103| CYLINDER, AXLE DISCONNECT 1
59 WHEEL AND TIRE ASSEMBLY (for drive axle)
353 3050 L|qU|d ballasted 2

“Side wall must be marked "Simon’ ) | 1

62 | 02-047400 INNER TUBE (use with 390/ 70-16.5" liquid ballasted tire) | 1
63 | 07-095700 | | NUT, HEX (Self-locking, M18-1.5) _ 2

atamemanson)

éél AP SCREW HEX LEAD
for units without 360° continuous rotation option:
07-004135 _ ~5/8"-11 x 3-1/2", Grade 8 20
67 | 07-061021 | WASHER, FLAT (5/8" SAE) 20
68 | 01-210200 | D06.101] MOTOR, HYDRAULIC (10 in®[164 c.c.]) 1
69 | 07-003087 CAP SCREW HEX HEAD (1/2"-13 x 1-1/2", Grade 5) 2

73 | 04-008700 | D02.01 | SWIVEL, HYDRAULIC (with 360° continuous rotation ¢ option) | 1
74 ADAPTER, "O"-RING TO 37° 2
06-041100 | | Earlier versions (12-16 F50X-S

&

06-045300 16 C50X-S (Later versions)
76 | 06-039900 ADAPTER, "O"-RING TO 37° (6-8 F50X-S) 5
77 | 06-044700 | | 90° ELBOW, "O"-RING TO 37° (6-8 C50X-S) 3

81 | 11-020010 NIPPLE, PIPE (3/4'NPTx2") | 1
82 | 206 7559 ADAPTER, HYDRAULIC TO ELECTRICAL SWIVEL 1

TITLE UNDERCARRIAGE ASSEMBLY; RP 46 (4WD), T 50, T 60 (PLATE 3 OF 4)

'I:I(_)ATE BO1 1 03 SIMON AERIALS INC- REV. 12 DEC., 1995 :;gRT




36 thru 39

Art # BO1.10301E

TITLE UNDERCARRIAGE ASSEMBLY; RP 46 (4WD), T 50, T 60 (PLATE 3 OF 4)

SIMON AERIALS INC.

REV. 12 DEC., 1995

PART
NO.

PLATE
NO.

B01.103




PARTS LIST
SEE
ITEM PART NO |SECTION DESCRIPTION QTY.
83 | 03-037300 SWIVEL ASSEMBLY, ELECTRICAL (15 Amp, 12 Volt DC) 1
84 | 03-045000 REDUCER, ELECTRICAL CONDUIT (3/4" to 1/2") 1
85 | 03-045500 GRIP, CORD (1/2") 1

. O7-0 18 :
07-065018 WASHER, HELICAL LOCK (1/2")
207 0746 LOCK, ELECTRICAL SWIVEL
231 1610 PLATE, SWIVEL LOCK

i

° rotaﬁon opf[‘ion
Later version (w/ [2] #16 hoses from Motion Control Valve)
t 360° rotation option

oo

O

TITLE UNDERCARRIAGE ASSEMBLY; RP 46 (4WD), T 50, T 60 (PLATE 4 OF 4)

Pe=B01.103[ SIMON AERIALS INC. v uocc. o |nor




36 thru 39

Art # BO1.10301E

TITLE UNDERCARRIAGE ASSEMBLY; RP 46 (4WD), T 50, T 60 (PLATE 4 OF 4)

SIMON AERIALS INC. v comos | g PLATEB01.103




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
SUPERSTRUCTURE ASSEMBLY 1
354 0610 with standard Ford LSG 423 liquid cooled gas engine
Call Simon _| with engines not listed above

| 2313050 BRA BOOM LOCK (0 e
2317320 | shown BRACKET, BOOM AND SWING LOCK (on some units) 1
3 | 07-004138 CAP SCREW, HEX HEAD (5/8"-11 x 4-1/2", Grade 8) 23
07-061021 AT (5/8" SAE) | 23

2

8 231 3670 PIN, BOOM PIVOT (2" x 19-3/8") (replaces 230 2500) 1
9 | 07-003096 CAP SCREW, HEX HEAD (1/2"-13 x 3-3/4", Grade 5) 1
10 | 07-058400 | | NUT, HEX LOCK (1/2"-13, Grade 8) 1

(8-t :

14 | 2315610 ARM., LIFT CYLINDER MOUNTING 1
15 | 08-071400 BEARING, NEEDLE (1-1/2" 1.D.) 4
16 | 2313680 PIN, LIFT CYLINDER MOUNTING ARM (1-1/2" x 5-5/8")

19 08-040900 RING, RETAINING (1-1/2", external) 4
20 | 08-051300 FITTING, GREASE (1/8", 90°) 4
21 08-066300 CAP, GREASE FITTING (White plastic) 4

N

. eplaces 294 U \. .
24 | 234 4660 PIN, MOUNTING ARM BRACE (Lower) (1-1/4" x 11")
(replaces 234 0760) 1
25 | 08-040700 _RING, RETAINING (1-1/4", external) 4

2 2 » R ; i @ ;-{ S SR e R il SREERE R &
29 | 2313600 PIN, MASTER CYLINDER (1-1/4" x 13-15/16") (Base end)
(replaces 219 2550) 1
30 | 2313610 PIN, MASTER CYLINDER (1-1/4" x 5-9/16") (Rod end)

TIMLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 50 (PLATE 1 OF 9)

Po = B02.103] SIMON AERIALS INC. v | o




TIILE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 50 (PLATE 1 OF 9)

SIMON AERIALS INC.

NEW 11 JAN,, 1986

PART
NO.

PEB02.103




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
31 07-003061 CAP SCREW, HEX HEAD (3/8"-16 x 4-3/4", Grade 5) 1
32 | 07-003055 CAP SCREW, HEX HEAD (3/8"-16 x 3-1/2", Grade 5) 1
33 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 2

‘See Plate . .| D09. - - | CYLINDER, BOOM LIFT 1
06-044600 90° ELBOW, "O"-RING TO 37° (6 C50X-S) 2
08-050000 FITTING, GREASE (1/8", straight) 2

42 | 231365 , C 4" x 11") (Rod end)
(replaces 230 2470) 1
43 07-003061 CAP SCREW, HEX HEAD (3/8"-16 x 4-3/4", Grade 5) 1

47 | 03-493800 SWITCH, LIMIT (Side rotary)
48 | 03-494100 MOUNT, LIMIT SWITCH ARM (Nylon loop) 1
49 | 230 1360 ARM, LIMIT SWITCH (Stainless steel) 1

(Bulk item. 15 Ft [4.6 M] required this application) A.R.
53 | 07-080004 PIN, SWIVEL LOCK (includes cotter pin) 1
231 1610 PLATE, S LOCK (with 360° conti i i

232 9860 with optional Wisconsin W4-1770 air cooled gas engine
232 9880 with optional Wisconsin V-465 air cooled gas engine
234 2690 with optional Deutz F3L 1011 air cooled Diesel engine

CAP SCREW, HEX HEAD (3/4"-10 x 2-3/4", Grade 8) 8
57 | 07-061022 WASHER, FLAT (3/4" SAE) 16
58 | 07-050022 NUT, STOP (3/4"-10, Grade 5) 8

TIMLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 50 (PLATE 2 OF 9)

ro = B02.103| SIMON AERIALS INC. v | Nor




TITLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 50 (PLATE 2 OF 9)

SIMON AERIALS INC.

NEW 11 JAN., 1996

PART
NO.

o TEB02.103




PARTS LIST
SEE
ITEM PART NO |SECTION DESCRIPTION QTY.
59 | 2318710 COVER, BULKHEAD (with Wisconsin engine) 1
230 1850 COVER, BULKHEAD (with Deutz engine) 1
60 AIR DUCT, ENGINE (with Hatz engine) 1

62 | 2307730 SEAL, ENGINE BULKHEAD (Side, with Ford engine)
(Neoprene, 4" x 27" x 1/4") 2
230 7740 | SEAL, ENGINE BULKHEAD (Top, with Ford engine)

64 | 07-062014 WASHER, FLAT (1/4") 8
65 | SeelIndex |CO04.-- | ENGINE ASSEMBLY 1
66 | 03-010001 | BATTERY (12 Volt DC, 95 Amp) 1

232 0250 has formed mounting flanges
233 7600 has welded mounting flanges and battery splitter studs
69 | 07-05001 ' | NUT, HEX LOCK (3/8"-16, Grade 5) 3

73 CABLE, BATTERY (Positive)
03-074000 with Ford engine . . . .. ... .Black, 9-3/4" (25 cm) long 1
03-074100 » Red, 49" (1.24 M) long 1

888 B oo M) 1ong V
03-701800 Red, 50" (1.27 M) long 1
03-465700 except Ford engine . . . ... Red, 78" (2.0 M) long

74 | 03-070100 CABLE, BATTERY (Negative) (Black, 12" [30 cm] long) 1

77 | 06-092500 REDUCER/ EXPANDER (24-12 F50 G5-S) 2
78 | 06-040800 ADAPTER, "O"-RING TO 37° (12 F50X-S) 1
79 | 06-045400 90° ELBOW, "O"-RING TO 37° (12 C50X-S) 1

(O 7-050 { - () Ve 5

TIMLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 50 (PLATE 3 OF 9)

ro.T= B02.103| SIMON AERIALS INC.  cvvm s | R




Air Duct (with Hatz Engine)

Bulkhead Seals (with Ford Engine)

117, 118,
119, 120

Art # B02.10302E

, 63, 64

59

84 thru 95
SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 50 (PLATE 3 OF 9)

Earlier style

TITLE

B02.103

PLATE
NO

PART
NO.

NEW 11 JAN., 1996

SIMON AERIALS INC.




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
84 01-237500 FILTER, HYDRAULIC (High pressure, in line, 6000 PSI,
non-bypass) (for later versions, with Parker Pump) 1
85 01-237501 ELEMENT, FILTER 1

® lal i

() B
89 | 01-239400 - | VALVE, PRESSURE SHUTOFF 1
90 | 2353270 BRACKET, HYDRAULIC FILTER MOUNTING 1
91 | 07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 3

. , = ()
| 95 | 07-062018 | WASHER, FLAT (1/2") 2
96 | 01-224900 | D07.101| PUMP, EMERGENCY HYDRAULIC
(Heavy duty, 12 Volt DC electric motor) 1
. @ <
@ 5]

100| 07-062016 'WASHER, FLAT (3/8") i 2
101| 07-065016 WASHER, HELICAL LOCK (3/8") 2
102 01-097800 CAP ASSEMBLY, HYDRAULIC TANK

" . — T

Fittings for hydraulic tank, 1/4" NPT upper ports:

s

104 06-076900 | LONG REDUCER/ EXPANDER, PIPE THREAD (1/4 FF-S) 2

3 \
(with Wisconsin or Deutz engines) I
107 earlier versions:

hutoff valve, 1/4" NPT) ] 2

06-000700 CONNECTOR, MALE 37° TO NPT (6 FTX-S) 1
06-079000 CONNECTOR, SWIVEL NUT (6 F65X-S)

108 earlier versions:

TITLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 50 (PLATE 4 OF 9)

roT B02.103| SIMON AERIALS INC. 0 | nr




104, 105,

107, 108 109, 110, 111, 112

(earlier versions);
109, 110, 113,
114, 115,116
(later versions)

104, 106,
107,108

123, 124, 125

121, 122,

103 124,125

117, 118,
119, 120

Later versions
(with Parker Pump)

TITLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 50 (PLATE 4 OF 9)

SIMON AERIALS INC.  wcvri i | o PLATEB02.103




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QrTy.
Fittings for hydraulic tank, upper 1" NPT port:
11-020014 - (1" NPT 1

™ : R

112] 06-054800 RUN TEE, 37° FEMALE SWIVEL NUT (12 R6X-S) 1
later versions, with Parker Pump (shown):
113| 06-005200 | 90° ELBOW, MALE 37° TO NPT (16 CTX-S) 1

BO

(two needed with Ford engine, one on all others) | A.R.
120 06-191500 CONNECTOR, HOSE (Beaded insert)

(1-1/2" NPT, 1-1/2" 1.D., 1-1/2" long) 1

i i i EE Gh ;
121| 11-062000 BUSHING, REDUCER (1" to 3/4" NPT) 1
122 11-020018 CLOSE NIPPLE (3/4" NPT, 1-3/8" long) 1
123| 11-020010  NIPPLE, STANDARD (3/4" NPT, 2" long)

NHED

0 0600

Fittings for hydraulic tank, drain port:

126 11-062100 BUSHING, REDUCER (2" NPT to 1/2" NPT) 1
[ % ‘"’ R : : ; - "

TIMLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 50 (PLATE 5 OF 9)

o= B02.103] SIMON AERIALS INC. v o,




(I

104, 105,

107, 108 109, 110, 111, 112

(earlier versions);
109, 110, 113,
114,115, 116
(later versions)

104, 106,
107, 108

123, 124, 125

121, 122,
124,125

103

117,118,
119, 120

Later versions

John Deere Pump)_: L (with Parker Pump) ]

Earlier versions (with |

TITLE

SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 50 (PLATE 5 OF 9)

SIMON AERIALS INC. v s | o o TEB02.103




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
128 HOSE KIT, SUPERSTRUCTURE 1
353 1880 with standard Ford LSG 423 liquid cooled gas engine
Call Simon with engines no

” s o rereone: o

230 8400
133| SeeIndex | CO03.-- PANEL ASSEMBLY, GROUND ELECTRICAL 1
134| 07-003005 | | CAP SCREW, HEX HEAD (1/4"-20 x 1", Grade 5 4

138| 3530350 |C02.102 GROUND VALVE ASSEMBLY 1

139 07-003450 CAP SCREW, HEX HEAD (5/16"-24 x 3/4", Grade 5) 4
140} 07-062015 k. WASHER, FLAT (5/167) _— I .

144| 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) 4
145| 3532740 |C02.105| MANIFOLD ASSEMBLY 1
01-226000 | FLT 1

150 07-062018 WASHER, FLAT (1/2") 4

151 01-093500 VALVE, SOLENOID (Dump valve) 1

152| 01-093501 | COIL, SOLENOI 1
f @ N 1

156| 07-062014 WASHER, FLAT (1/4") 4
157 01-209800 MANIFOLD, BRAKE RELEASE 1

158 o BODY, VALVE - R 1

o o

' g : \ i i : . @ .\\-§&2' L §;§t B, %2 (B
162| 06-047000 45° ELBOW, STRAIGHT THREAD (6 V50X-S) 2
163| 07-003030 CAP SCREW, HEX HEAD (5/16"-18 x 2-1/4", Grade 5) 2
164 07-062015 | WASHER, FLAT (5/16") 2

TIMLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 50 (PLATE 6 OF 9)

II:I(_)ATE 802103 SIMON AERIALS INC- NEW 11 JAN., 1996 :gRT




170, 173, 174,175, 176 166 thru 169
171,173, — > 4
|
N

174,175
S
172,173,/ L
174,175 \\\)>
J\f
163, 164,

165 e
NORC
LB
157 thru 1627 \L

129 ——¢9

130//%/\ :

132

133 thru 137

Art # B02.10303E

179 thru 182 pd

183, 184, 185

TITLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 50 (PLATE 6 OF 9)

SIMON AERIALS INC.  wcvis o | o "TEB02.103




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
GROUND PANEL ASSEMBLY (continued)
166| 354 1200 |CO02.-- SHUTTLE VALVE ASSEMBLY 1
167| 07-003009 CAP SCREW, HEX HEAD (1/4"-20 x 2", Grade 5) 2

03-487100 SENSOR, LEVEL (supercedes 03-038100) | 1
171 03-464600 ALARM, TILT (102 db, 12 - 48 Volt DC) 1
03-472000 | ALARM, MOVEMENT (97 dba, 12 Volt DC)

07-0620 ‘
176 07-111600 WASHER, EXTERNAL TOOTH (1/4")
177| 353 3940 HOSE KIT, GROUND CONTROL 1
178| 3529370 |C06.06 | PENDANT, REMOTE CONTROL - 1

2 \ )

182| o01-219100 | VALVE, DUAL COUNTERBALANCE 1
183| 07-040018 NUT, HEX (1/2"-13, Grade 5) 3
184| 07-065018 WASHER, HELICAL LOCK (1/2") 3

188| 06-082500 | | 90° ELBOW, MALE PIPE THREAD (4 CR-S) 1
189| 01-032800 VALVE, BALL (Shutoff valve, 1/4" NPT) 1
190| 06-080200 90° STREET ELBOW (1/4CD-§) | A

. @ ) &1 ¢ .
| 06-080200 | | 90° STREET ELBOW (1/4 CD-S) (with Diesel engine) 1
193| 11-050401 FITTING, HOSE (with Diesel engine)
_(Brass, barbed, 1/4" |.D. hose, 1/4" male NPT thread) 1

3 ! [ E ( Na - on 1
197| 06-084600 90° ELBOW, FEMALE PIPE THREAD (1/8 DD-S) 1
198| 11-085600 NIPPLE, PIPE (1/8" NPT x 10-1/2" [270 mm] long) 1
199| 11-040023 | COUPLING, PIPE (1/8" NPT, long) 1

TITLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 50 (PLATE 7 OF 9)

ro. " B02.103[ SIMON AERIALS INC. v | R




170, 173, 174, 175, 176
171,173, —_ 7@

174,175

172,173, / '
174,175 >~

163, 164,

165 7
\«@3@ \\\<

157 thru 162/ .
——¢
129 /<{

179 thru 182 e

! |
| ' &
h S
\ ”Z
S
N v

183, 184, 185

133 thru 137

Art # B02.10303E

TIMLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 50 (PLATE 7 OF 9)

SIMON AERIALS INC.

NEW 11 JAN,, 1996

PART
NO.

"STEB02.103




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
200 DOOR (right, control side) 1
230 3210 First type (with paddle latch, no key lock)
232 3660 Second type (with draw latch and separate key lock)

Hifid .00 4
202 | | HINGE ASSEMBLY, DOOR
219 6030 Earlier style (Obsolete, superceded by later design)

_(To identify: Dim. "X" on Door Bracket = 18.01" [.457 M].

Gas Spring is mounted with rod end down.)
232 8850 Right hand 1
232 8860 Lefthand . - | 1

204 | BRACKET, DOOR 1
For earlier style hinge assembly ("X" = 18.01" [.457 M])
For later style hinge assembly ("X" = 17.50" [.444 M])

W s

SRR

(For replacement, use later style)
10-225200 Second type, must be used with Safety Clip, below.
207| 10-225300 CLIP, SAFETY (required for second type Ball Stud) | 4

rat tupe (-
20.2" [51.2
10-225100 Second type

(19" [48.3 cm] extended, 13.3"

0 13 Kg o
cm] extended, 12.4" [31.5 cm] retracted)

[33.6 cm] retracted)

i

213| 07-040018 NUT, HEX (1/2"-13, Grade 5) | 8
214| 07-065018 WASHER, HELICAL LOCK (1/2") 8

TITLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 50 (PLATE 8 OF 9)

roT B02.103| SIMON AERIALS INC. im0 | oy




200

215, 216, 217

At ¥ B02.10306E o o

With "Paddle" style Door Latch

(First style)

196 196 197 T pon

231, 232

TITLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 50 (PLATE 8 OF 9)

SIMON AERIALS INC.  wcvime i | o PLTEB02.103




PARTS LIST
SEE
ITEM PARTNO |SECTION DESCRIPTION QTY.
215 CAP SCREW, BUTTON HEAD 8
07-017022 5/16"-18 x 5/8", Grade 5 (for earlier style hinge assembly)
07-017025 5/16"-18 x 1", Grade 5 (ffor later style hinge assembly) 1o

19| 07-096100 | | CAP SCREW, BUTTON HEAD (#8-32 x 3/4", Stainless) 8
220 07-096200 NUT, LOCK (#8-32, stainless, with nylon insert) 8
221| 2303780 BRACKET, LATCH (for first type latch) 2

225 07-050111 NUT, LOCK (#10-32, Grade 2, with nylon insert) 8

226| 10-223100 LOCK, DOOR (Key operated. Includes two keys.
Includes latch pawl and screws which can be discarded.) | 2

()

229 07-062003 WASHER, FLAT (#4) 4
230 2329440 BRACKET, KEY LOCK CATCH 2
NUT, HEX LOCK (1/4°-20, Grade 5) 4

231| 07-050014
N 7-0620 1«

is application)
235 PAGODA, ENGINE DOOR 1
with Ford engine

Call Simon with engines other than those listed above
236 2199920 ' OUTLET, ENGINE EXHAUST 1
237| 07-029365 SCREW, TEK (#12-14 x 1" self tap, bonded sealing 18

TITLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 50 (PLATE 9 OF 9)

I:ll(_)ATE 802-103 SIMON AERIALS INC- NEW 11 JAN., 1996 :gRT




200

221

Al ¢ BO2,10306E b

With "Paddle" style Door Latch |

(First style)

L R ot [, il
KN . 20 H o, i H
. . . i il H
“ - H i gt ~.
o, N Vs B H ik N
R Lot N H :
R E ;
(e e oo R ¢ ;
: - Ji
H ~ R,
i “ e -
H : e
i o
! P .
| e - p
] P - |
i - ®
H . e
1 . - I
f . .
H s -
| - . 4
e p
.
L . L
. -
e
-
“ 21 2

: /,/ -~ - P.O. Art # B02,10305E

231, 232

TITLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 50 (PLATE 9 OF 9)

SIMON AERIALS INC.  wcvimim | o PATEB02.103




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
BOOM ASSEMBLY
354 0600 Trailblazer T 50
353 1560 Trailblazer T 60

tho bracke Hse C
231 8460 - | with brackets for Hose Track (Catrac) Cover
2 | 2313670 PIN, BOOM PIVOT (2" x 19-3/8") (replaces 230 2500) 1
3 | 07-003096 CAP SCREW, HEX HEAD (1/2"-13 x 3-3/4", Grade 5) | 1

08-066300 CAP, GREASE FITTING (White plastic) 5

&
8 230 4460 PAD, WEAR (2" x 8") (Base boom, bottom) 2
9] 2187740 | PAD, WEAR (2" x 4") (Base boom, side) N | 4

13 07-047018 NUT, JAM (1/2"-13, Grade 5) .14
14 03-493800 SWITCH, LIMIT (Side rotary,
open, 2 normally closed contacts) 2

i

18 03-085000 CABLE, ELECTRICAL (24 conductor, #16 AWG)
(Bulk item, 84 Ft [25.6 M] required this application) A.R.
03-085700 CABLE, ELECTRICAL (SJO, 4 conductor, #16 AWG)

19 | 2104600 COVER, BOOM LIMIT SWITCH | N
20 | 07-003022 CAP SCREW, HEX HEAD (5/16"-18 x 5/8", Grade 5) 2
21 | 07-065015 WASHER, HELICAL LOCK (5/16") 2

s ke
&

TITLE BOOM ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 1 OF 4)

::IE)ATE 803-102 SIMON AER'ALS INC- REV. 29 DEC., 1995 :gRT




11,12,13

Art # B03,10201E

67, 68, 69

TITLE

BOOM ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 1 OF 4)

SIMON AERIALS INC.

REV. 29 DEC,, 1995

PART
NO.

PLATE
NO.

B03.102




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QTY.
23 | 2301870 MID BOOM WELDMENT 1
24 | See Plate .. D19.102| CYLINDER, DOUBLE TELESCOPE 1
25 | 2301820 CLAMP, TELESCOPE CYLINDER 2

REV ) AD (5/8

(1-1/4" x 12-3/8") (at mid boom) B o 1
29 231 3550 PIN, TELESCOPE CYLINDER (replaces 230 4470)
(1-1/4" x 7-3/4':_) (at tip boom)

. W e —

qr—— ST—

230 5160 | Type 1, used with upper bracket 1
232 3450 Type 2, used without upper bracket 1
33 | 2305150 | BRACKET, MOVING ANCHOR (Upper)

36 | PAD, MOVING ANCHOR GUIDE
230 5170 for Type 1, which uses both upper and lower brackets 2
2102190 bracket _ 1

Lower, for Type 2, which uses only a lower

40 | 07-065021 WASHER, HELICAL LOCK (5/8")
41 | 07-047021 NUT, JAM (5/8"-11, Grade 5)

42 PAD, V\!EARO x9 Midwboom, topzi fro%r:gt)

-5/8") (

2

5

46 218 7750 PAD, WEAR (2" x 6") (N;Ipid boom bottom, rear) 2
47 218 7740 PAD, WEAR (2" x 4") (Mid boom side, rear) 4
1

48 | 2187760 | PAD, WEAR (2" x 4-3/4") (

TITLE BOOM ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 2 OF 4)
PLATE B03.102 | SIMON AERIALS INC. oo [ nio




46

-
e |
| |
| |
| |
| |
| 33 |
| |
| Moving Anchor Bracket
|___ - (_Tv_p_ei)__ - _l Art # B03,10202E

TITLE BOOM ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 2 OF 4)

SIMON AERIALS INC.  ccvzoomc.ross| gy TTEB03.102




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QTY.
52 | 2301720 TIP BOOM WELDMENT 1
53 | 218 9930 PAD, WEAR (6" x 7-5/8") (Tip boom, top, front) 1
54 | 07-003085 CAP SCREW, HEX HEAD (1/2"-13 x 1", Grade 5) 4

AL LO

58 07-00413 CAP SCREW, HEX HEAD (5/8"-11 x 4", Grade 8) 3
59 07-061021 WASHER, FLAT (5/8" SAE) 3
60 | 07-050021 NUT, STOP (5/8"-11, Grade 5) 3

63 | 07-017045 CAP SCREW, BUTTON HEAD (3/8"-16 x 1") 4
64 | 07-062016 WASHER, FLAT (3/8") 4
65_| 07-050016 _..[.NUT, LOCK (3/8"-16, Grade 5) 4

ancho

3/8"

69 | 07-050016 NUT, LOCK (3/8"-16, Grade 5)
70 | 230 1690 COVER, TIP BOOM
71 | 07-050014 NUT, LOCK (1/4"-20, Grade 5)

6 0 | =D R/ E) NDER (6-4 F50 G5-8) . )

75 06-049800 BRANCH TEE, MALE "O"-RING TO 37° (4 S50X-S) 2
76 | 2313590 PIN, SLAVE CYLINDER (1-1/4" x 6-15/16") (Base end)

(replaces 219 2540) 1

79 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 2
80 | 08-040700 RING, RETAINING (1-1/4") 4

TITLE BOOM ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 3 OF 4)

FeTE B03.102| SIMON AERIALS INC. oo s |y




86, 87, 88

TITLE BOOM ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 3 OF 4)

SIMON AERIALS INC.

REV. 29 DEC., 1995

PART
NO.

"o TFB03.102




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
81 08-002200 BEARING, FLANGED (1-1/4"1.D., 1-1/2" O.D.,
2" O.D. flange, 1-1/2" long) 2
82 | 2313580 PIN, PLATFORM PIVOT (1-1/4" x 11-1/4")

: ad

85 | 08-040700 | RING, RETAINING (1-1/4")
86 | 06-033300 90° ELBOW, BULKHEAD UNION (4 WETX-S)
BULK UNION (6 WETX-S

—

e s e

TITLE BOOM ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 4 OF 4)
PART

PLATE 803102 SIMON AER'ALS INC- REV. 29 DEC., 1995 | NO.

NO.




/ :;;‘ - ‘\
g v
80 SR AN

73,74,75 7 ‘\

79 Ly
6,7

86, 87, 88

TITLE BOOM ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 4 OF 4)

SIMON AERIALS INC.  wvzoocc 0| no PLATER(03.102




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION QTY.
353 1570 PLATFORM GROUP (30" x 60" [.76 M x 1.52 M])
----- PLATFORM GROUP (36" x 96" [.91 M x 2.44 M])

5

o 1| PLATFORM WELDMENT 1

219 5480 Standard (30" x 60" [.76 M x 1.52 M])
232 4340 Optional (36" x 96" [.91 M x 2.44 M])

6 | 2041649 SPACER, LATCH BAR PIVOT 1
7 | 07-003047 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/2", Grade 5) | 1
8 | 07-050016 NUT, HEX LOCK (3/8"-16, Grade 5) |

12 | 07-003096 CAP SCREW, HEX HEAD (1/2"-13 x 3-3/4", Grade 5) | 1
13 | 07-058400 NUT, LOCK (1/2"-13, Grade 8) 1
14 | 03-021300 | |  SWITCH ASSEMBLY, FOOT (Single pole) o

18 07-065014 WASHER, HELICAL LOCK (1/4") 3
19 03-045000 BUSHING, REDUCER (3/4" to 1/2") 1

20 | 03-063300 GRIP, CORD (1/2", with .31" to .38" seal) 1

23 | 06-191900 ADAPTER, "O"-RING TO 37° (6-4 F50X-S) 1
24 | 2338510 SPACER, ROTARY ACTUATOR (1" (25.4 mm) thick)
(required for 96" platform) 1

07-058400

TITLE PLATFORM ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 1 OF 3)

ro. B04.102| SIMON AERIALS INC. s o




\58, 59, 60

18
25,

N
58

)
SO0

?:oo%oo%

/%www 5

\ 19, 20, 21

14, 15, 16

\

27 thru 33

37

Art # B04.10201E

PLATFORM ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 1 OF 3)

TITLE

B04.102

PLATE
NO

PART

1996 | NO.

REV. 13 JAN,,

SIMON AERIALS INC.




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QTy.
PLATFORM ASSEMBLY (continued)
27 | 01-202000 MANIFOLD, PLATFORM ROTATOR 1
28 | 06-039800 ADAPTER, "O"-RING TO 37° (6 F50X-S)
608650 ADAP = O

3 | 06-057500 | NUT, TUBE (6 BTX-S)

1
33 | 3507654 TUBE ASSEMBLY (Flow divider, 4WD) 2
34 | 07-003053 CAP SCREW, HEX HEAD (3/8"-16 x 3", Grade 5) 2

()7 +()Y 218 -
38 | 07-094200 NUT, LOCK (1-1/4"-7, Grade 5)

30 | 3533900 |C08.102] PLATFORM CONSOLE ASSEMBLY
40 | 10-069600 CLAMP, TUBE (1-1/4" O.D.)

—

o oo

) 8 |
44 | 01-001900 VALVE, CHECK (Pilot operated) 1
45 01-034400 VALVE, 2 WAY (includes non-removable coil) 1

sy i ey

48 | 3529460 BOX ASSEMBLY, PLATFORM ELECTRICAL 1
49 | 08-050000 FITTING, GREASE (1/8" NPT) 1
50 | 08-066300 CAP, GREASE (White plastic) 1

e o

51 | 2198710 STEP, PLATFORM 1
52 | 07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5)

oo

()

SCREW, HEX WASHER HEAD
(#12 x 1", Self drilling, with rubber seal)

PLATE, DECAL MOUNTING (for Trailblazer 60 only) 1

D 3 d

TITLE PLATFORM ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 2 OF 3)

"o = B04.102| SIMON AERIALS INC. s N0




Vav
V.
7]

WX
)

A
85

&%
/)

X
R

CISIESY

)
KA
/A

L

/v ,
OO0

XK,

S0

/ "0:3;20’
/ /0’0.

D
AN
Y\
D
¢
Y/
v //;
o;;\ X
T Ao\
. o O

A
%

X4

~\‘\/

™ 58, 59, 60

\\\19, 20, 21

14,15, 16

) @/ 27 thru 33
o, — 34, 35

Art # B04.10201E

TITLE

PLATFORM ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 2 OF 3)

SIMON AERIALS INC.

REV. 13 JAN., 1996

PART

o PTEB04.102




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
61 11-085200 BOX, TECHNICAL MANUAL STORAGE 1
62 07-029365 SCREW, HEX WASHER HEAD
(#12 x 1", Self drilling, with rubberseal) | 2

2 a aki) L LD, |
R 2" O.D. flange, 1-1/2" long) 2
65 [ 2313610 PIN, SLAVE CYLINDER (1-1/4" x 5-9/16") (Rod end)
(replaces 219 0580) , _—

0) 4 F

69 | 06-144500 COUPLING, HOSE (4-6 FJX-S) | a
70 | 06-213100 FERRULE, HOSE (#4) 6
71 | 06-144900 COUPLING, HOSE (6-6 FIX-S) | 2

75 | 205 4670 CLAMP, HOSE (2 hole, #4) - o
76 | 07-031021 STUD, WELD (1/4"-20 x 2") 1
77 | 07-062014 WASHER, FLAT (1/4") | 1

oot

03-066400 E, CABLE (

The following optional items are available for the
B z(?:‘-" i R R s ot

i

87 | 10-034000 | BELT, SAFETY e
88 | 10-033900 LANYARD, SAFETY BELT ]

TITLE PLATFORM ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 3 OF 3)

ZI(_)ATE 804102 SIMON AER'ALS INC- REV. 13 JAN., 1996 :(A)RT




TITLE PLATFORM ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 3 OF 3)

SIMON AERIALS INC.

REV. 13 JAN., 1996

PART
NO.

" TEB04.102




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 232 2830 COVER, PLATFORM CONTROL CONSOLE 1
2 | 07-029365 SCREW, HEX WASHER HEAD
(#12 x 1", self drilling, with rubber seal) 6

g

TITLE PLATFORM CONSOLE COVER, TRAILBLAZER 40, 50, 60
PLATER04.199 [SIMON AERIALS INC. v [no 232 3110




Art # B0O4.19901E

TITLE PLATFORM CONSOLE COVER, TRAILBLAZER 40, 50, 60
SIMON AERIALS INC. oo | e 2323110 (o "B04.199




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
VALVE BANK ASSEMBLY, PLATFORM CONTROL
353 0740 for Trailblazer 40 1
353 3910 for Trailblazer 50 or 60 1

2 INLET SECTION, 3 SPOOL 1
3 END PLATE 1

4 PLUG, HEX HEAD

8 BOLT, HEX HEAD (1/4"-20 x 2-1/4", Grade 5) 2
9 BOLT, HEX HEAD (1/4"-20 x 3", Grade 5) 2
10

WASHER, SPLIT LOCK (1/4") 4
3 Ve ()

14 SCREW 2
15 WASHER 1
16 | SPRING, RETURN 1

20 | 01-098403 PIN, CLEVIS ' | 1
21 | 01-098413 "C"-HOOK 1
22 | 01-098414 LINK 1
098: OD, HANDLE 14 | i
26 | 01-098407 KNOB, BALL (Plastic) 1
27 | 01-098408 NUT, JAM 1

TITLE PLATFORM VALVE BANK ASSEMBLY, 3 SPOOL (PLATE 1 OF 2)

PLATE 505 101 SIMON AERIALS INC.  evroms |




44, 48, 49

- 52, 53, 54,
|H N H R

54, 55

SPRING CENTER KIT

39 35 36 Art# C02.10101E

JOYSTICK KIT

TITLE PLATFORM VALVE BANK ASSEMBLY, 3 SPOOL (PLATE 1 OF 2)

SIMON AERIALS INC. o | o ATE C02.101




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
VALVE BANK, PLATFORM CONTROL (continued)
28 | 01-216002 JOYSTICK KIT 1
29 BRACKET ASSEMBLY 1

33 STUD, ACTUATOR 1
34 SPACER 2
S ......CAP SCREW, SOCKET HEAD (1'long) ... 2

39 - ~ NUT, JAM 1
40 | 01-216004 BOOT, JOYSTICK
41 | 01-098503 ROD, HANDLE (5-3/4" [146 mm] long)

46 | 06-044600 90° ELBOW, "O"-RING TO 37° (6 C50X-S) 2
47 90° ELBOW,

— srasscssonell

06-044600 , (6 zer 4

50 | 06-045000 90° ELBOW, "O"-RING TO 37° (8-10 C50X-S) 1
51 06-054600 RUN TEE, 37° FEMALE SWIVEL NUT (8 R6X-S) 1
52 | 06-090900 REDUCER/ EXPANDER (10-8 F50 G5-S) B -

) @ Ly

56 | 2199290 BRACKET, VALVE BANK MOUNTING (for T 50 or 60) 1
57 | 07-003450 CAP SCREW, HEX HEAD (5/16"-24 x 3/4", Grade 5) 4

58 | 07-062015 WASHER, FLAT (5/16") .

TITLE PLATFORM VALVE BANK ASSEMBLY, 3 SPOOL (PLATE 2 OF 2)

FeTE C02.101| SIMON AERIALS INC. oy vscr s | RO




44, 48, 49 52, 53, 54,
54, 55 4

Plugged

SPRING CENTER KIT

32 \/ 33 38
37 { :
Q >SN /Q

t
|
|
|
I
|
|
|
% \\ |
|
{
|
|
|
|
|
1
|
|
|
|
|

Art # C02,10101E

@
%Q 29
42\ \ 39 35/% ﬁlﬁ 30
M ““““““““ sk |

TITLE PLATFORM VALVE BANK ASSEMBLY, 3 SPOOL (PLATE 2 OF 2)

SIMON AERIALS INC. e | g PLATE C02.101




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1| 01-216100 VALVE BANK ASS'Y., GROUND CONTROL (3 Spool) 1
2 INLET SECTION, 3 SPOOL 1
3 END PLATE 1

7 | 01-098416 | | TUBE ASSEMBLY, FEEDER (11/16" O.D.) 1
8 BOLT, HEX HEAD (1/4"-20 x 2-1/4", Grade 5) 2
9 _BOLT, HEX HEAD (1/4"-20 x 3", Grade 5) 2
x S R .. L

13 | | CAP, END 1
14 SCREW 2
1B ~ WASHER - 1

T —

. L)
19 | 01-098902 HANDLE KIT (for 5-3/4" [146 mm] long handle) 3
20 | 01-098402 BLOCK, PIVOT 1
21 | 01-098403 ~PIN, CLEVIS S | '_ 1

25 01-098409 WASHER, SPRING
(1 for spools using link, 2 for spool not using link) 2

26 | 01-098412 - __PIN, COTTER _{ _ 1.3

= 7 ,&ﬁ |

30 | 01-216001 SEAL KIT (will service 3 Spools) 1

31 06-039900 ADAPTER, "O"-RING TO 37° (6-8 F50X-S) 6

32 | 06-040300 ADAPTER, "O"-RING TO 37° (8-10 F50X-S) 1
= s =il ol e

06 A 5/16° . .
36 07-065015 WASHER, SPLIT LOCK (5/16") 4

TITLE GROUND VALVE BANK ASSEMBLY, 3 SPOOL

PATE C02.102| SIMON AERIALS INC. v | Ro 353 0350




Q\ e Ja’

SPRING CENTER KIT |

Art # C02.10201E

TITLE GROUND VALVE BANK ASSEMBLY, 3 SPOOL
SIMON AERIALS INC. v |a 3530350 |ha tC02.102




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 202 5214 MANIFOLD, CONTROL VALVE 1
2 06-044700 90° ELBOW, "O"-RING TO 37° (6-8 C50X-S) 1
6REX-S) | 1

2

B0

06-054500 NUT (

S

6 | 06-044600 90° ELBOW, "O"-RING TO 37° (6 C50X-S) 1
7 | 01-226000 FILTER ASSEMBLY, HIGH PRESSURE (Screw-on) 1
8 | 01-226001 ELEMENT, FILTER 1

(o) - 20 :

12 | 06-051600 | 90° ELBOW, SWIVEL NUT (8 C6X-S) 1
13 | 06-095100 PLUG, HEX SOCKET, "O"-RING (8 HP5ON) 1
14 | 01-034100 |  VALVE, CARI,@QQEMCH,@EC% » . |

) & , - : 9 ’ | e
06-041400 ADAPTER, "O"-RING TO 37° (16 F50X-S)
06-052000 90° ELBOW, SWIVEL NUT (16 C6X-S) 1
06-041500 ADAPTER, "O"-RING TO 37° (16-12 F50X-S)

23 | 06-058000 | NUT, TUBE (16 BTX-S)

1
24 | 209 6568 ROD, THREADED (3/8"-16 x 6-1/4") 3
25 | 2018274 ROD, THREADED (3/8"-16 x 8-1/2") 3

TITLE MANIFOLD ASS'Y, DRIVE/ STEER, TRAILBLAZER 50 OR 60 (PLATE 1 OF 3)

PLATE 502.105 | SIMON AERIALS INC. v zus |nor 353 2740




Art # C02.10802E

TITLE MANIFOLD ASS'Y, DRIVE/ STEER, TRAILBLAZER 50 OR 60 (PLATE 1 OF 3)

SIMON AERIALS INC. om0 | o

353 2740

"MTEC02.105




PARTS LIST

SEE
ITEM PART NO  |SECTION DESCRIPTION QTY.
30 01-031700 | D13.01 | VALVE, DIRECTIONAL (High speed valve)

(Solenoid operated, 4 way, 3 position closed center) 1

10-005300

' For versions without 360° Continuous Rotation option
(see Insert):

37 | 3508875 | TUBE ASSEMBLY (3/4" dia.) |2

For versions with 360° Continuous Rotation option

39 | 06-215400 | ADAPTER, "O"-RING TO 37° (16-10 F50X-S) 2
40 | 06-055000 RUN TEE, 37° FEMALE SWIVEL NUT (16 R6X-S) 2
41 | 06-052000 90° ELBOW, SWIVEL NUT (16 C6X-8) 2

Py P '_;_

00° ELBOW, SWIVEL NUT (12 C6X-8) 2

45 | 06-051800

46 | 350 8875 TUBE ASSEMBLY (3/4" dia.) 2

(Sdlen0|d operatéd 4 way; 3 position, cIdSed cen{ér) o

48 | 06-044700 90° ELBOW, "0"-RING TO 37° (6-8 C50X-S) 2
49 | 06-079000 | | ADAPTER, SWIVEL NUT (6 F650X-S) , 2

) OL (Needle v

53 | 06-095000 PLUG. HEX SOGKET "O"-RING (6 HPBON) | 1

TITLE MANIFOLD ASS'Y, DRIVE/ STEER, TRAILBLAZER 50 OR 60 (PLATE 2 OF 3)

PLATE 502.105 | SIMON AERIALS INC.  wvzins |no 353 2740




: j

| Without 360°

Art # C02.10803E

TITLE MANIFOLD ASS'Y, DRIVE/ STEER, TRAILBLAZER 50 OR 60 (PLATE 2 OF 3)

SIMON AERIALS INC. oo | ng

353 2740

PMEC02.105




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
54 | 01-031700 | D13.01 | VALVE, DIRECTIONAL (High speed valve)
(Solenoid operated, 4 way, 3 position, closed center) 1
55 | 06-040900 ADAPTER, "O" RING TO 37°m(12 -8 FSOX S)

59 | 3511050 | | TUBE ASSEMBLY (1/2" dia.) >
60 | 01-061900 | D13.05 | VALVE, DIRECTIONAL (Diverter valve)
(Solenmd_ogerated 4 way, 2"posmon) _ 1

: : ' %:i R i ! .ﬁe : : ‘ :
63 | 06-040100 ADAPTER, "O"-RING TO 37° (8 F50X-S) 4
64 | 06-207800 ADAPTER, SWIVEL NUT (8 F650X-S) 2
65 | 01-019000 | VALVE, FLOW CONTROL (Needle valve, #8 SAE ports) 2

68 | 06-095100 PLUG, HEX SOCKET "0"-RING (8 HP50N)
(when earlier style pump is fitted) 1
69 | 06-044800 | 1 90° ELBOW, "O"-RING TO 37° (8 CSOX -S)

70 | 07-003102 | CAP SCREW‘ HEX HEAD (1/2" -13 x 6", Grade 5) 4

TITLE MANIFOLD ASS'Y, DRIVE/ STEER, TRAILBLAZER 50 OR 60 (PLATE 3 OF 3)

PLATEC02.105 | SIMON AERIALS INC. o [no " 353 2740




Art # C02.10804E

TITLE MANIFOLD ASS'Y, DRIVE/ STEER, TRAILBLAZER 50 OR 60 (PLATE 3 OF 3)

C02.105

PLATE
NO

353 2740

PART
NO

1996

REV. 22 JAN,,

SIMON AERIALS INC.




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 01-071300 BLOCK, SHUTTLE VALVE 1
01-071200 VALVE KIT, SHUTTLE (includes ball and two seats) 6
SEAT (with "O'-Ring) 2

O L
¥ B el

7 | 06-047000 45° ELBOW, "O"-RING TO 37° (6 V50X-S) 6
8 | 06-040100 ADAPTER, "O"-RING TO 37° (8 F50X-S) 1
9 | 06-044800 90° ELBOW, 37° (8 C50X-S)
() 408 o' : @ A

, i 30 Al “8 'ORBIN £t ' _ ,
13 06-044700 90° ELBOW, "O"-RING TO 37° (6 C50X-S) 5
14 06-079000 CONNECTOR, SWIVEL NUT (6 F650X-S) 4
15 | 01-018900 VALVE, FLOW CQ@I\}!{TROL (Needle valve) (#6 SAE Ports) 4
' ELBOW. 'O-RING TO O

19 07-050014

TITLE SHUTTLE VALVE ASSEMBLY, TRAILBLAZER 50

PLATE 502.109| SIMON AERIALS INC.  cvum e |no. . 354 1200




N
14 &

3\\\ \’/\ 1

Art # C02.10901E

TITLE SHUTTLE VALVE ASSEMBLY, TRAILBLAZER 50

SIMON AERIALS INC.

NEW 20 JAN., 1996

PART
NO.

354 1200

"LTEC02.109




PARTS LIST

SEE
ITEM PART NO  |SECTION DESCRIPTION QTy.
‘ GROUND CONTROL BOX ASSEMBLY
352 9590 For Trailblazer 40 with serial number APA 00150 and
below (electrical wiring through left side of panel)

1 ELECTRICAL BOX, GROUND CONTROL 1
2197210 | | Electrical wiring enters through left side (earlier versions)

) s e

3| 2196530 | SUB PLATE, MOUNTING 1
4| 07-013411 MACHINE SCREW, ROUND HEAD (#10-32 x 5/16", Gr. 2) 2
5| 07-013414 MACHINE SCREW, ROUND HEAD (#10-32 x 1/2", Grade 2) | 2

(30 0

9 03-492200 METER, VOLT (12 Volt DC, 8 to 18 Volt range) O
10 GAUGE, OIL PRESSURE (12 Volt DC) 1
03-492400 0 to 100 PSI (0 to 690 kPa) (comes with control box ass'y.) u

6400

G o

13 BUTTON, EMERGENCY STOP | 1
03-496000 Red and Silver, pull to reset (earlier version)
03-702000 v (current version)

03-496300 for earlier Button 03-496000
03-437300 for current Button 03-702000
17 | 03-020400 SWITCH, TOGGLE (Engine speed) (some earlier versions)

spsnass s e

7 g 2% - £ M . g A 3
20 | 03-496200 | | BLOCK, CONTACT (Normally open) 2
21 03-402500 SWITCH (10 Amp, 250 Volt AC) 2
22 03-402800 BUTTON, PUSH (Blue) (Choke/ Glow plug) (Engine start)

TITLE GROUND CONTROL BOX ASSEMBLY (PLATE 1 OF 3)

::IC_)ATE 003101 SIMON AERIALS INC- REV. 18 JAN., 1996 :KA)RT




with Dual Fuel option

12, 42

18, 44

—T 7

13, 14, 15, 16

21, 22, 23, 24 l
19, 20 \\
1 3
5,6 \ 21, 22, 23, 24
’/ \ )

5/5/5(5) Fg] Sl PEEE

pEod B pepa oeen &

000000‘000 I |nor)|on 12 QIO0IOIO)
olo]o oo Sloln el (o]0 [0 @B s [o]a
OOUJOU‘U(_}U uluuuluu UUU'U |uu O

CHIAT

Sl
S

e
=1
@\\
B
@\\
B
B

ozl | [ ze \ 4 W

13, 14, 15, 16 19, 20 21, 22, 23 Art # C03.10101E
TITLE GROUND CONTROL BOX ASSEMBLY (PLATE 1 OF 3)

SIMON AERIALS INC.  weviom o | o PLATE C03.101




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
25 | 03-051700 RAIL, TERMINAL (1 M [39.4"] long, cut to fit) AR.
26 MACHINE SCREW, PAN HEAD 6
27 NUT, HEX LOCK 6

a ; e A
30 | 03-037500 SOCKET, RELAY (Double pole, snap mount)
(quantity will vary by model and options) A.R.

31 | 03-051500 RELAY, PLUG IN (Single pole, 12 Volt DC)

33 | 03-066200 BLOCK, TERMINAL (25 Amp, for #12 Gauge wire)
Current versions 43
Ear*[ier versions, when ltem 34 is fitted 35

36 GRIP, CORD (quantity will vary by model and options) A.R.
03-045500 1/2", with .31" to .38" seal (two found on standard box)

03-041000 1/2", with .38" to .44" seal (one found on standard box)

]

AR.
AR.

03-063200
39 03-055600

TITLE GROUND CONTROL BOX ASSEMBLY (PLATE 2 OF 3)

PLATE 503,101 | SIMON AERIALS INC. v csue e |




51, 52 31, 32

— T T TN

— = — | = @\

daad Peldd [eedd

i e 7 k / /
noe 4 @ // | V4 //

seeslElceer)eaEE

25, 26, 27
/

/34

////// 25, 26, 27
%Q,QOOQQQQQ%,S OO0 ‘_]

QOOLOOGOCOCIO LR FADE RS 5

bl QOO()QO()()(JOCg OOOUO()OO(_)(J‘OUO.“"""
28, 30
25, 26,
27 2

(= »
.-;L.

28|
gl
E

R —

38, 39 36, 37
31,32
Art # C03.10101E
TITLE GROUND CONTROL BOX ASSEMBLY (PLATE 2 OF 3)

SIMON AERIALS INC.  ccvssm o | o PLATE C03.101




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.

The following items are not included as part of the Control
Box Assembly:

42 | 03-499800 | | SEAL, CIRCUIT BREAKER BUTTON (option) 1
43 | 03-497900 PLUG, PLASTIC (1/2" dia., "Panel seal", to fill unused
‘toggle switch holes) . , , | AR.

The f6llowing hardware items, listed for your convenience,
are typically used in Simon electrical control boxes:

108-446100 CABLE, ELECTRICAL (10 conducto
49 [ 083-061800 DIODE, RECTIFIER (600 Volt, 6 Amp)
50 | 083-066300 BAR, JUMPER (2 pole) (Double line jumper)

03-067500 BAR, JUMPER (3 pole) (Triple line jumpe

BAR J =t (4 DO & 1)

TITLE GROUND CONTROL BOX ASSEMBLY (PLATE 3 OF 3)

fo. = C03.101[SIMON AERIALS INC. oo |nor |




with Dual Fuel option

45 18, 44

12,42 |

\/4‘\ /\"// o .9»@
(ﬁ =
‘mmu
{ ) L )
2\ 51, 52 1
rﬁ v \_( >
Zl22Z| Baeld
B | Emmmm SO |
.v AR AR AR A NA R AR RN e
(@) )UUUU1UUUU ‘()UQ‘U (] () () ()|L) ¥ SHE ] W) Wl @l ()|U()QUU".;-._‘£
e
O gL
\ @ 2)
TITLE GROUND CONTROL BOX ASSEMBLY (PLATE 3 OF 3)
SIMON AERIALS INC. .o | PLATE 503.101




PARTS LIST
SEE

ITEM PART NO SECTION DESCRIPTION QTy.
ENGINE ASSEMBLY (Ford LSG-423)

(63 HP [47 Kw] liquid cooled four cylinder)
353 1290 Trailblazer 40 (Gasoline) 1

1 ENGINE ASSEMBLY (Ford LSG-423)
63 HP (47 Kw) liquid led gas four cylinder, T-40 1

2 | 02-011400 COUPLING ASSEMBLY (10" clutch) 1
3 | 07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 6
4 | 07-065016 | WASHER, HELICAL LOCK (3/8") 6

8 | 03-074000 CABLE, BATTERY (Black, 9-3/4" [24.8 cm] long, 3/8" lugs) 1
9 PUMP, HYDRAULIC 1
01-206900 Earlier style, for Trailblazer 40 (Pump is marked

0

01-236900 | D08.15 Later style (Pump is marked "PAVC 65 X 3224")
10 | 07-004127 CAP SCREW, HEX HEAD (5/8"-11 x 1-1/2", Grade 8) 4
11 07-065021 WASHER, HELICAL LOCK (5/8") 4

15 07-003087 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Grade 5) 4
16 07-065018 WASHER, HELICAL LOCK (1/2") 4
17 06-202100 FITTING, FLANGED (4 bolt SAE #1, LI-16-16S-30) 1

21 BRACKET, CHOKE SOLENOID | 1
215 8330 Flat bracket, used until January, 1993
231 1171 "L" shaped brack d since J

TITLE ENGINE ASSEMBLY, FORD LSG-423 (PLATE 1 OF 3)
PLATE C04.102| SIMON AERIALS INC. v |no




9,10, 11,12

14, 15,16
: /i 56,7
88 Art #C04.10201E
83— 89 65 2,3,4
TITLE ENGINE ASSEMBLY, FORD LSG-423 (PLATE 1 OF 3)
SIMON AERIALS INC.  ccocomso | ng PATEC04.102




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
25 | 03-452100 CYLINDER, CHOKE SOLENOID (12 Volt DC) 1
26 | 10-110600 SPRING, CHOKE RETURN 1
27 | 07-075414 'ROLL PIN (1/8" x 1") 1

(Y000 p » ,- () ()
31 | 06-198600 90° COMPRESSION FITTING (169 CA-3-4)
(1/4" NPT to 3/16" tubing) A.R.
32 | 11-030506 BUSHING, REDUCER (1/4" x 1/8") 1

36 | 07-062009 WASHER, FLAT (#8) 2
37 | 07-060014 WASHER, FLAT (1/4" SAE) 2
38 | 09-028100 | | CYLINDER, THROTTLE (3 position, double acting) 1

G

42 | 07-060014 WASHER, FLAT (1/4" SAE) 8
43 | 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) 4
44 | 11-040008 COUPLER, THREADED ROD (5/16"-24 x 1-1/8") 1

48 211 2370 LINK, THROTTLE (comes with engine) 1
49 SCREW (Link to governor lever) 1
50 . _...] NUT (Link to governor lever) 1

gttt

54 | 03-068000 | STRIP, TERMINAL (10 contact) | B )

55 [ 03-467500 RELAY (Single pole, single throw, 12 Volt DC,
__normally open, sealed)

TITLE ENGINE ASSEMBLY, FORD LSG-423 (PLATE 2 OF 3)

ro.=C04.102| SIMON AERIALS INC.  wvosm |nor




9,10, 11,12

— 47 14,15, 16
D L 72,73
— — ’ 56,7
84 - T'\\ 82 63, 64,
84 i 88 65 8 Art #C04,10201E
83— 89 2,3,4
TITLE ENGINE ASSEMBLY, FORD LSG-423 (PLATE 2 OF 3)

SIMON AERIALS INC. o zunos | No PLATE

C04.102




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
59 | 09-052200 SENDER, OIL PRESSURE GAUGE (0-100 PSI) 1
60 | 06-199300 FITTING, COMPRESSION (Straight, 3/16" to 1/8") 1
61 | 06-074600 | | STREET TEE (1/8 MRO-S) 1

0b-07060

4 | 06-081300
65 | 06-201000 FITTING, COMPRESSION (209 P-6-2) 1
66 SWITCH, OIL PRESSURE (comes with engine) 1
67 | 09-049500 SWITCH, LOW PRESSURE

0B6-074/00
70 | 07-040111 NUT, HEX (#10-32, Grade 5) 2
71 | 07-065011 WASHER, HELICAL LOCK (#10) 1
2 ) SWITCH, WATER TEMPERATURE (comes with engine) 1

76 | 09-01540 CLAMP, MUFFLER (2") R

77 | 03-088300 WIRE, ELECTRICAL (Blue, #14 AWG) (Bulk item)

(25 Ft [7.6 M] required this application)
ﬁ ; ¥ :

(
80 | 07-039004 NUT, HEX (M 6) 1

81 | 07-066004 WASHER, HELICAL LOCK (6 mm) ) 1

82 | 09-006500 MOUNT, ENGINE B —
83 | 07-004135 CAP SCREW, HEX HEAD (5/8"-11 x 3-1/2", Grade 8) 4

84 | 07-062021 WASHER, FLAT (5/8") 8

88 | 07-050016 | NUT, HEX LOCK (3/8"-

e

16, Grade 5) 8
89 | 06-015000 UNION (6 HTX-S) (Boom hose to pump) 1
90 | 09-015000 CLAMP, HOSE (Suction line) (2-1/2") 4

TITLE ENGINE ASSEMBLY, FORD LSG-423 (PLATE 3 OF 3)

PLATE 504 102 SIMON AERIALS INC.  wevcomn e | ol




8

9,10,11,12
14, 15, 16

56,7

Art #C04.10201E

TITLE ENGINE ASSEMBLY, FORD LSG-423 (PLATE 3 OF 3)

SIMON AERIALS INC.

REV. 23 JAN., 1996

PART
NO.

"MEC04.102




PARTS LIST

SEE

ITEM| PARTNO |SECTION DESCRIPTION QTy.
ENGINE ASSEMBLY (Wisconsin V-465)

(65 HP [48 Kw] air cooled four cylinder)
353 5320 Gasoline o R

09-007000 | 65 HP (4éMI{w) air cooled gés four cylinder | 1
09-027000 65 HP (48 Kw) air cooled dual fuel four cylinder 1
2 | 09-052200 'SENDER, OIL PRESSURE GAUGE (0-100 PSI)

0 () i (e O

(on fuel sediment bowl) 1
5| 02-011300 COUPLING ASSEMBLY 1
6 11-006006 | KEY, SQUARE (1/2" x 2-1/4") ‘ 1

R S R e m

10 | 07-062021 WASHER, FLAT (5/8")
11 PUMP, HYDRAULIC
Earlier style (Marked

4
1

WASHER, HELICAL LO

13 | 07-065018 CK (1/2") 4
14 | 06-195700 90° FITTING, FLANGED (1-1/2" suction to 2" SAE) 1
15 | 07-003087 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Grade 5) 4

[ 1 )

@

19 | 06-044700 | 90° ELBOW, STRAIGHT THREAD (6-8 C50X-S) B
20 | 06-191900 ADAPTER, "O"-RING TO 37° (6-4 F50X-S) 1
21 | 01-013700 | | VALVE, SOLENOID (2 way) | 1

L @

26 | 03-452100 CYLINDER, CHOKE SOLENOID (12 Volt DC) 1
27 | . LINKAGE, CHOKE (comes with engine) _ 1

3N

TITLE ENGINE ASSEMBLY, WISCONSIN V-465 (PLATE 1 OF 4)

PLATEC04.105 | SIMON AERIALS INC. s o0 |




80

7
8 77, 84, 85
79
44,45\\ 38 \
81, 82, 83 1
; 39 Ve
‘ // 47 thru 55 iﬂ; 75
i S e0thrues g &
34 N ? / / 56 /@(\ :@lziei)'
a, N / -
42, R A m‘@/ 57, 58, 59 / o
‘ol// ) ' =

70,72,73

65, 66, 67 o
B4 J/
8,9,10

TITLE ENGINE ASSEMBLY, WISCONSIN V-465 (PLATE 1 OF 4)

SIMON AERIALS INC.  cvssm i | o PLATEC04.105




PARTS LIST
SEE
ITEM PART NO  [SECTION DESCRIPTION QTy.
30 | 2150290 BRACKET, THROTTLE SOLENOID 1
31 07-003046 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/4", Grade 5) 2
32 | 07-060016 WASHER, FLAT (3/8" SAE) 4

o i s " » s sy

36 | 07-060014 | WASHER, FLAT (1/4" SAE) 4
37 | 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) 4
38 | 03-456900 SOLENOID, THROTTLE (with module) 1

% : AR : Alo

42 | 07-062009 WASHER, FLAT (#8)

4
43 | 07-050011 NUT, HEX LOCK (#10-24, Grade 2) 2
44 | 07-003002 | | CAP SCREW, HEX HEAD (1/4"-20 x 5/8", Grade 5) 4

47 | 07-047114 | NUT, JAM (1/4"-28, Grade 5) 3
48 08-074000 CHAIN, BEAD (#13, 1/4" dia, stainless steel) (Bulk item,

order as needed. Three balls needed in this application.) AR.

09 ' | - _
52 | 07-050009 NUT, HEX LOCK (#8-32, Grade 5) 1

53 | 2107940 NUT, COUPLING (1/4"-28, modified) 1
54 | 07-011334 'MACHINE SCREW, ROUND HEAD (#6-32 x 3/4") _ 1

57 | 07-003004 REW, HEX HEAD (1/4'
58 | 07-060014 WASHER, FLAT (1/4" SAE) 4
59 | 07-050014 NUT, HEX LOCK (1/4"-20) 2

62 | 07-060014 WASHER, FLAT (1/4" SAE) | 2
63 | 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) 1

TITLE ENGINE ASSEMBLY, WISCONSIN V-465 (PLATE 2 OF 4)

PLATE C04.105] SIMON AERIALS INC.  cuo e |y




80

8 77, 84, 85

44, 45 79

\/ \
39 81, 82, 83
% 46 T8
l / 47 thru 55 "ﬂi 75
| \/ 60 thru 63 9 | w
4.1/ / 56 9\/ o
’ 1

™~ / ://’/
41, 1 / @ /
42, \\% @/ 57,58,59 9

43— . ; 74 &
o~ > { . , o
0T T P 31,382,353 / -
¥y | ! -
35, 36, 37\2’ : 30 | / - 26

70,72,73
65, 66, 67

8,9,10

Art # C04,10501E

TITLE ENGINE ASSEMBLY, WISCONSIN V-465 (PLATE 2 OF 4)

SIMON AERIALS INC. vz | g PLATEC04.105




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
64 | 2301520 BRACKET, TERMINAL STRIP (7" [178 mm]) 1
65 07-062016 WASHER, FLAT (3/8") 2
66 | 07-062015 WASHER, FLAT (5/16") 2

(DK 3

70 | 07-011345 MACHINE SCREW, PAN HEAD (#8-32 x 1", Grade 2) | 1
71 | 10-061200 CLAMP, LOOP (3/4") 1
72 | 07-062009 WASHER, FLAT (#8)

07-05000 ' 2

ADAPTER, MUFFLER
77 | 2319680 MUFFLER ASSEMBLY
BRACKET, MUFFLER SUPPORT

07-062018 WASHER, FLAT (1/2")
83 | 07-065018 WASHER, HELICAL LOCK (1/2")
11-085900 FABRIC, HIGH TEMPERATURE (6

WIRE, E )
(25 Ft [7.6 M] required this application)
WIRE, ELECTRICAL (Black, #14 AWG) (Bulk item)

P f ¢ 2 fale

03-088300

03-088400

gLired this applicalic .

89 03-457200 WIRE, ELECTRICAL (Blue, #10 AWG stranded) (Bulk item)
(6 Ft [1.8 M] required this application) AR.

90 03-466300 | ' WIRE, ELECTRICAL (Red, #10 AWG stranded) (Bulk item)

s - ® i

. / e lical 1

92 | 03-064000 TIE, CABLE (7.4" [188 mm] long) 1
93 | 03-439000 TIE, CABLE (3.62" [92 mm] long) 14
94 | 03-469200 SOCKET, RELAY . 3

TITLE ENGINE ASSEMBLY, WISCONSIN V-465 (PLATE 3 OF 4)

::bATEco4105 SIMON AERIALS INC- NEW 25 JAN., 1996 :?)RT




80

78
, 77, 84, 85
G,
79
38 \
81, 82, 83 .
39 46 1 76
>@. / / 47 thru 55 4@ ﬂ 7
i \/ 60 thru 63 % o &
34 N f / 56 ’GA\ E@ /‘,BL’I
a1, N / o
2, i ‘vk.&?//' 57,58,59 o
43_—'A‘¢ ,/// A // 74 g
sw0— P+ ’ -
- > 31,32,33 / //
7.7 Z ’ s
35, 36, 3 \? : 30 ,/ - 26

70,72,73

65, 66, 67 :
@92/
8,9,10

ArL# C04.10501E

TITLE ENGINE ASSEMBLY, WISCONSIN V-465 (PLATE 3 OF 4)

SIMON AERIALS INC. vz o | o PL\TEC04.105




PARTS LIST
SEE

ITEM| PARTNO |[SECTION DESCRIPTION QrTy.
The following items are not part of the engine assembly:

96 | 09-006500 MOUNT, ENGINE A - o 4

100 WASHER, FLAT (7/8" SAE) 4
101| 07-062018 WASHER, FLAT (1/2") 4
NUT, HEX LOCK (1/2"-13, Grade 5) » 4

102| 07-058400

() %@ : : ' t) i ®
106/ 01-215700 VALVE, MANIFOLD (Horsepower limiter) 1
107| 01-086805 CARTRIDGE 1
108/ 01-086812 | |  SEALKIT 1

TITLE ENGINE ASSEMBLY, WISCONSIN V-465 (PLATE 4 OF 4)

PLATE C04.105] SIMON AERIALS INC.  cvonios | no.




80

7
8 77, 84, 85
44, 45 79
\ 81, 82, 83 \
76
// 47thn155 é;; ;Kfﬂi 75
60thn163 LN
2% i&:
34 ! ¥ /G'(\ :e/iei)
a1, | / .
49 57,58,59 -
p
40 / e

70,72,73

65, 66, 67 /
@Q)/
8,9,10

TITLE ENGINE ASSEMBLY, WISCONSIN V-465 (PLATE 4 OF 4)
SIMON AERIALS INC.  wvsmion | no PLATEC04.105

t # C04.10501E




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 | 3534130 ENGINE ASSEMBLY (Deutz Model FAL1011) 1
2 | 09-046300 ENGINE, DIESEL (Deutz Model F4L1011) 1
3 | 09-044801 SOLENOID, FUEL SHUTDOWN (comes with engine) | 1

7 | 03-469401 | BALL JOINT (Straight) 1

LT

8 | 03-469405 BALL JOINT (90°) 1
9 SWITCH, OIL PRESSURE (comes with engine) 1

PR . i emiasomeoon

13 | 07-060014 WASHER, FLAT (1/4", SAE) 2
14 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 1
15 | 06-074600 | | TEE, STRAIGHT/ PIPE THREAD ADAPTER (2 MRO-S)

sty et st

GG

9" (22.9 cm) needed this application] AR.
19 | 09-004600 CLAMP, WORM (1/4" to 5/8") 2
20 | 07-062016 | WASHER, FLAT (3/8") 2

A L 40 e (] i_u cation|
23 2169790 BRACKET, TERMINAL STRIP MOUNTING 1
24 07-005184 CAP SCREW, HEX HEAD (M10 x 25 mm, Grade 8.8) 3
WA 3

" )

29 | 07-050007 " NUT, STOP (#6-32, Grade 5) | 2
30 | 03-051300 RELAY (Single pole, single throw) 1
(1/4"-20 x 5/8", Grade 5)

TITLE ENGINE ASSEMBLY, DEUTZ F4L 1011 DIESEL (PLATE 1 OF 2)
PLATEC04.106 | SIMON AERIALS INC.  wevsrun o | o




30 thru 33

\
23 thru 29 ""'[ﬂ \

34 thru 45
46 thru 52

11 thru 17

TITLE ENGINE ASSEMBLY, DEUTZ F4L 1011 DIESEL (PLATE 1 OF 2)

SIMON AERIALS INC.

NEW 27 JAN,, 1994

PART
NO.

P TEC04.106




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
34 | Seelndex.] D08 PUMP, HYDRAULIC 1
35 07-003126 CAP SCREW, HEX HEAD (5/8"-11 x 1-1/4", Grade 5) 4
36 07-060021 WASHER, FLAT (5/8") 4

40 | 07-065018 WASHER, HELICAL LOCK (1/2") 4
41 06-202100 FITTING, FLANGED (LI-16-16S-30) 1

42 | 06-045600 90° ELBOW, STRAIG

HT THREAD

SR

(12-16 C50X-S) | 2

OLENG

46 | 02-011500 ADAPTER, PUMP [1/i2" (13 mm) thick]
SAE #5 (8 hole, 12-3/8" pilot) flywheel housing to
"C" (2 hole, 5" pilot) pump mount | 1

50 COUPLING ASSEMBLY, PUMP
02-043700 e Used with 02-011500 Pump Adapter.
(Replaces 02-033900) o o

pilot, 14 tooth s
51 | 07-005149 CAP SCREW, HEX HEAD (M8 x 25 mm, Grade 8.8) 6
52 | 07-066005 WASHER, LOCK (8 mm) 6

TITLE ENGINE ASSEMBLY, DEUTZ F4L 1011 DIESEL (PLATE 2 OF 2)

FATES04.106 | SIMON AERIALS INC. wcvorun o | o -




30 thru 33

5

\

=5 o

23 thru 29—

5,

34 thru 45
46 thru 52

11 thru 17

TITLE ENGINE ASSEMBLY, DEUTZ F4L 1011 DIESEL (PLATE 2 OF 2)

SIMON AERIALS INC. oo | g

"TEC04.106




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 ENGINE ASSEMBLY (Ford LRG-423) 1
09-070500 63 HP (47 Kw) liquid cooled gas four cylinder
09-070600 63 HP (47 Kw) liquid cooled dual fuel four cylinder

e - BRACKI:'—ZT, RADIATOR MOUNTING
-——-- BRACKET, FUEL PUMP MOUNTING 1

(o208

9 | 2353930 BRACKET, CHOKE SOLENOID 1
10 | 03-452100 CYLINDER, CHOKE SOLENOID (12 Volt DC) 1

14 | 03-467500

RELAY (Single pole, single throw, 12 Volt DC,
normally open, sealed) 1
15 | 03-469200 BRACKET, CHOKE RELAY 1

i

17 | 03-088400 WIRE, ELECTRICAL (Black, #14 AWG) (Bulk item, order

as needed.) AR.
18 03-466300 WIRE, ELECTRICAL (Red, #10 AWG stranded) (Bulk item,

0 | 7370 . IOUSING, TERMINAL (Female, 4
21 -—--- PLUG, TERMINAL (Male, 2 conductor) 1
22 03-486000 HOUSING, TERMINAL (Female, 2 conductor) 1
23 | 03-473900 TERMINAL, PIN A.R.

OOM, WIRE (1/2") (Bulk 0  neede ‘
6 Ft [1.83 M] needed in this application.) A.R.
27 10-061600 CLAMP, LOOP (1", G-16) 2

TITLE ENGINE ASSEMBLY, FORD LRG-423

6 =C04.108| SIMON AERIALS INC.  cvusmim |nor




Art

16, 17,

# C04.10801E

18

TITLE ENGINE ASSEMBLY, FORD LRG-423
SIMON AERIALS INC. e | o "\TEC04.108




PARTS LIST

SEE
ITEM PARTNO |SECTION DESCRIPTION QTYy.
1 219 3970 BOX, CONTROL (drilled, includes cover) 1
2 | 03-020500 SWITCH, TOGGLE (Steer) (Three position,
momentary contact, single pqmle, double throw) 1

&

momentary contact, double pole, double throw) 1

5 03-497900 SEAL, PANEL 3

6 | 10-131500 DECAL, REMOTE CONTROL PENDANT _ 1
% § S 1A pliering

7 | 01-031705 KNOB, CONTROL BOX MOUNTING 2
8 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8) 2
9 | 07-062011 WASHER, FLAT (#10) 10

12 | 03-055700 NUT, CONDUIT LOCK (3/8") 1
13 | 03-091200 TERMINAL, SPADE (Blue, #6 stud, #14-16 AWG) 11

14 | 03-439000 | TIE, CABLE (3-5/8" [92 mm] long) | 5

TITLE PENDANT ASSEMBLY, REMOTE CONTROL

PLATE 506.06 | SIMON AERIALS INC.  rosrw |no 352 9370




10

11,12

N

/:-

7,8,9
)
<o >/

4,5

ART # C06.06001E

TITLE PENDANT ASSEMBLY, REMOTE CONTROL

SIMON AERIALS INC.

REV. 07 SEP., 1995

PART
NO.

352 9370 "t C06.06




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 219 5570 CONSOLE WELDMENT, PLATFORM 1
2 10-069600 CLAMP, TUBE (1-1/4" O.D.) 4
3 - » PLACARD, PLATFORM CONTROL 1

) ! \ clLlred W B
4 | 3530760 |D18.101| VALVE, DRIVE CONTROL 1
5 | 07-003004 CAP SCREW, HEX HEAD (1/4"-20 x 7/8", Grade 5) 4
6 | 07-062014 WASHER, FLAT (1/4") - 8
iy

CAP SCREW, HEX H

10 | 07-003450 EAD (5/16"-24 x 3/4", Grade 5) 4
11 | 07-062015 WASHER, FLAT (5/16") 4
12 | 07-065015 WASHER, HELICAL LOCK (5/16" 4

)

¢ 620

16 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 2
17 01-001900 VALVE, CHECK (Pilot operated) 1
18 | 06-039500 ADAPTER, "O"-RING TO 37° (4-6 F50X-S) - 2

22 | 07-050016 | NUT, LOCK (3/8"-16, Grade 5) B 2
23 01-034400 VALVE, 2 WAY (includes coil) 1
24 | 06-039500 ADAPTER, "O"-RING TO 37° (4-6 F50X-S 1

R O 0
07-00300
28 07-062014 WASHER, FLAT (1/4")

29 | 07-050014 NUT, LOCK (1/4"-20, Grade 5)

30 | 03-464600 ALARM, TILT (12-24 Volt DC, 102 DB)

34 | 03-062100 BOX, DUPLEX OQUTLET (Weatherproof) 1
35 | 03-067000 OUTLET, DUPLEX (20 Amp, 110 Volt AC) 1
36 | 03-062200 COVER, DUPLEX OUTLET (Weatherproof) [ 1

1) )

TITLE P ATFORM CONSOLE ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 1 OF 3)

PLATE 508.102| SIMON AERIALS INC. oo o 353 3900




View in direction of arrow 8 thru 12

31,32, 33
\\\\\g 14, 15, 16
30
\
fo—=
4 \
23thruzg~\\o\T
34thn139”///ﬂ -
° ¥ 20, 21, 22
18
17
, 40
)]
1 ‘Te@rzos 09 @ﬁﬁ?ﬂq//////
~ | =g Gen)Te:
3 \(
i
14, 15,16 ,
TV 34 thru 39
13 i {’/’/
§’=;§§? Lot
g \ . @\ 2

20, 21, 22

TITLE P ATFORM CONSOLE ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 1 OF 3)

SIMON AERIALS INC. o | no 3533900 |527C08.102




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
40 | 3529460 BOX ASSEMBLY, PLATFORM ELECTRICAL 1
41 BOX, ELECTRICAL (Drilled. Includes cover and screws) 1
219 9360 for use with decal having red background at

()

M ELECTR

a2 | DECAL, PLATFOR ICAL BOX 1
10-145900 Type 1. Area surrounding Emergency Stop button is
red with white lettering _ , 1

DIODE, BLINKING (Red L E.D gine
03-481200 o for use with decal having red background at
Emergency Stop button (Type 1) 1
03-706400 for use with decal having yellow background at

46 BUTTON, EMERGENCY STO 1
03-496000 (Red and silver, "pull to release" type) (earlier style)
03-702000 (Red, "pull to release" type) (current style)

O

03-437300 | ~ For later étylé (Red) Emergency Stop Button

49 | 03-402500 SWITCH (10 Amp, 250 Volt AC) 3

50 | 03-402600 SEAL, SWITCH BEZEL 3
e @ ?»(‘ % \ : i i |

54 | 03-020400 - SWITCH, TOGGLE (Engine throttle) (2 position,

i

maintained contact, single pole, single throw) 1
55 | 03-032600 SWITCH, TOGGLE (Engine start)

57 | 03-036400 | BLOCK, TERMINAL (2 conductor, #16-#24 ga. wire) 19
58 | 083-036500 BLOCK, TERMINAL (4 conductor, #16-#24 ga. wire) 8
59 | 03-036700 PLATE, TERMINAL BLOCK END - 1

TITLE PLATFORM CONSOLE ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 2 OF 3)

PLATE 508.102| SIMON AERIALS INC. o no 353 3900




43, 44, 45 46, 47, 48 49, 50, 52, 53 419, 50,51,53 49, 50, 52, 53

\
. \ .
r MERGENCY ‘ HORN d )
; @ = O= O
é OVERHEAT 4 —
LovovF'mL ENGINE R.P.M. HI gD IGNITION ”
.@' PRESSURE ‘Q‘ oFF g @ Y o @ @ o
N\ / )
41 78 42 54,56 55, 56
49, 50, 51, 53
43, 44, 45 78 49, 50, 52, 53

46, 47, 48 49, 50, 52, 53 55, 56

J
g oy g e o g I=i=) = T
é@ (g m‘@ m‘@’@ W @‘m‘@‘@‘@ ‘ 0 ‘ DEC \
D oo ool il  —-
P Py Py et e Pt P P P P e P P P P P Pt e P = 65,
66
Go )
Art # C08.10103E
63,64 68,69 58 57 59 60 61, 62

TITLE P ATFORM CONSOLE ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 2 OF 3)

SIMON AERIALS INC. oo | 3533900 |ha™C08.102




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
BOX ASSEMBLY, PLATFORM ELECTRICAL (continued)
60 03-036600 RAIL, TERMINAL (1 M [39.37"] long section)
(9" [229 mm] long piece needed for this application) | 1

|

64 | 03-055600 | “NUT, CONDUIT LOCK (3/4") 1
65 | 03-045500 GRIP, CORD (1/2", with .31" to .38" seal)) 2
66 | 03-055500 ~ NUT, CONDUIT LOCK (1/2") | 2

o 2 g

70 | 03-091200 TERMINAL, SPADE (locking, #6 stud, #14-#16 AWG) 9
71 03-092200 COUPLING, MALE (insulated, #14-#16 AWG) 4
72 | 03-092300 | ' COUPLING, FEMALE (insulated, #14-#16 AWG) 10

75 07-013414 MACHINE SCREW, ROUN

i

‘ o
D HEA

(#10-32 x 1/2", Grade 2) 2
76 | 07-050111 [ NUT, STOP (#10-32, Grade 5) » ih 2

TITLE P ATFORM CONSOLE ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 3 OF 3)

PLATE C08.102| SIMON AERIALS INC. oo |no 353 3900




43, 44, 45 46, 47, 48 49, 50, 52, 53 49 50,51,53 49,50, 52, 53

_.—-_——

~
( @ HORN ld )
ENGINERPM. 1 .| [ 1eNTion :,F
@ = Low > @ sranr |
. / | |
7
ol 78 42 54, 56 55, 56
49, 50, 51, 53
43, 44, 45 78 49, 50, 52, 53

46, 47, 48 49, 50, 52, 53

N

65,
8

66
Art # C08.10103E

63,64 68,69 58 57 59 60 61,62

TITLE PLATFORM CONSOLE ASSEMBLY, TRAILBLAZER 50 OR 60 (PLATE 3 OF 3)

SIMON AERIALS INC.  coun o | no 3533900 |%27°C08.102




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
MOTION CONTROL VALVE ASSEMBLY
(for models without 360° continuous rotation option) 1
353 0860 _

8
9

18
19
20

24
25

29
30
31

TITLE

01-013101
06-041100

- 06-051800

06-051800
06-057800
06-060900

06 051 500
219 9720
07-003029

06 044600
06-054500

01-202200
01-202201
06-207800

Earlier versions using #12 drive hoses

'SEAL KIT, MOTION CONTROL VALVE |
ADAPTER, "O"-RING TO 37° (12-16 F50X-S)
ELBOW, SWIVEL NUT (12 C6X-S

S % i

90°‘ ELBOW, 'SWIVEL NUT'(12 C6X- S) (Later verS|ons)
NUT, TUBE (12 BTX-S)
REDUCER, TUBE END (12-8 TRTX-S)

‘ S

100 to 3000 PSI [6.9 to 207'bar] [7to 211 Kg/ cm2]
set at 600 PSI [41 bar] [42 Kg/ cm?])
REDUCER/ EXPANDER (8-6 F50 G5-S)

90° ELBOW, SWIVEL NUT (6 C6X-S)
BRACKET, VALVE MOUNTING
CAP SCREW, HEX HEAD (5/16"-18 x 2"

90° ELBOW, "O"-RING TO 37° (6 C50X-S)
RUN TEE, 37° FEMALE SWIVEL NUT (6 R6X-S)
(Later versions

MANlFOLD CROSS PORT RELIEF
CARTRIDGE, CROSS PORT RELIEF VALVE
ADAPTER SWIVEL NUT (8 F650X)

MOTION CONTROL VALVE ASSEMBLY (PLATE 1 OF 2)

PLATE
NO.

C12.102

SIMON AERIALS INC. o vowe s | T




TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 12 DEC., 1995

PART
NO.

"EC12.102




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QrTy.
34 | 55-000190 VALVE KIT, STOP CUSHION 1
35 01-202100 VALVE, SOLENOID (includes non-replaceable coil) 1
CARTRIDGE, SOLENOID VALVE __ 1
wsg

36 01-202101

06-044600 | 90° ELBOW, "O"-RING TO 37° (6 C50X-S

353 2720 TUBE, FORMED

06-044500 90° ELBOW, "O"-RING TO 37° (6-4 C50X-S
o

ettt bt

Valve Asserﬁbly 353 0860 or 354 5140:

42 | 03-051500 RELAY, PLUG IN (12 Volt DC, single pole) 1
=

R A

45 03-092300 COUPLING (Nylon, Spade type,w‘female, #14-16 AWG) 2
46 | 03-045500 GRIP, CORD (1/2", with .31" to .38" seal) 1
47 | 03-055500 NUT, CONDUIT LOCK (1/2") , 1

TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 2 OF 2)
PLATE ©12.102| SIMON AERIALS INC. oo | o




TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 2 OF 2)

SIMON AERIALS INC.

REV. 12 DEC., 1995

PART
NO.

PLMTEC12.102




PARTS LIST
SEE
ITEM PART NO  [SECTION DESCRIPTION QTy.
MOTION CONTROL VALVE ASSEMBLY
(for models with 360° continuous rotation superstructure) 1
3531840 | Earlier versions using #12 drive hoses

e

2 | 01-013101 '" SEAL KIT, MOTION CONTROL VALVE 1
3 | 06-041100 ADAPTER, "O"-RING TO 37° (12-16 F50X-S) 2
4| 06-051800 | | 90° ELBOW, SWIVEL NUT (12 C6X-S) 2

8| [ 90° ELBOW, "O"-RING TO 37° | 2
06-045600 12-16 C50X-S (Earlier versions)
06-045800 16 C50X-S (Later versions)

100 to 3000 PSI [6.9 to 207 bar] [7 to 211 Kg/ cm2]
set at 600 PSI [41 bar] [42 Kg/ cm?]) 1
12 | 06- 090600 | REDUCER/ EXPANDER (8-6 F50 G5-S) - 2

16 | 06- 051500 90° ELBOW, SWIVEL NUT (6 C6X-S) 1
17 | 219 9720 BRACKET, VALVE MOUNTING 1
18 | 07-003029 ___| CAP SCREW, HEX HEAD (5/16"-18 x 2", Grade 5) | 2

20 | 06-044600 | | 90° ELBOW, "O™RING TO 37° (6 C5OX-S) 1

23 06-054500 RUN TEE, 37° FEMALE SWIVEL NUT (6 R6X-S)
mg_aterversions) _, o — 2

27 | 01-202200 | MANIFOLD, CROSS PORT RELIEF 1
28 | 01-202201 CARTRIDGE, CROSS PORT RELIEF VALVE 2
29 | 06-207800 | ADAPTER, SWIVEL NUT (8 F650X). | 2

TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 1 OF 2)

EIBATE C12-1 03 SIMON AERIALS INC- REV. 12 DEC., 1995 l:l‘O\RT




TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 12 DEC., 1995

PART
NO.

PATEC12.103




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
32 | 55-000190 VALVE KIT, STOP CUSHION 1
33 | 01-202100 VALVE, SOLENOID (includes non-replaceable coil) 1
34 01 202101 CARTRIDGE, SOLENOID VALVE 1

37 | 06-044600 | 90° ELBOW, "O"-RING TO 37° (6 C50X-S) BN
38 | 3532720 TUBE, FORMED 1
39 | 06-044500 90° ELBOW, "O"-RING TO 37° (6-4 C50X-S 1

‘Valve Assembly 353 1840 or 354 5440:

40 | 03-051500 | |  RELAY, PLUG IN (12 Volt DC, single pole) 1

s T,

43 | 03-092300 COUPLING (Nylon, Spade type, female, #14-16 AWG) | 2

44 | 03-045500 GRIP, CORD (1/2", with .31" to .38" seal) 1
45 | 03055500 | | NUT, CONDUIT LOCK (1/2") N

TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 2 OF 2)

PART

:;ATE C12.103 SIMON AERIALS INC- REV. 12 DEC., 1995 | NO.




TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 2 OF 2)

SIMON AERIALS INC.

REV. 12 DEC., 1995

PART
NO.

PLATE C12.103




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QrTy.
1 PANEL, DIRECTIONAL VALVE 1
231 3740 First type (earlier versions), with studs for valve mounting.
2313730 | | Second type (later versions). Valves mount with screws.

06-0 RING TO 87° (10-8 C50X-§
4 | 06-044700 90° ELBOW, "O"-RING TO 37° (6-8 C50X-S) 1
5 | 06-040900 ADAPTER, "O"-RING TO 37° (12-8 F50X-S) 1
6 | 06-054800 RUN TEE, 37° FEMALE SWIVEL NUT (12 R6X-S) 2

FERY
6

10 | 06-054600 RUN TEE, 37° FEMALE SWIVEL NUT (8 R6X-S) 1
11 06-051600 90° ELBOW, SWIVEL NUT (8 C6X-S) 1

12 | 3907665 TUBE ASSEMBLY B ]

3 e ®»

YVl POSIRIO HOLEe U f
15 | 06-048600 RUN TEE, MALE "O"-RING TO 37° (8 R5OX-S) 2
16 | 06-051600 90° ELBOW, SWIVEL NUT (8 C6X-S) 1
17 | 06-060300 | | REDUCER, TUBEEND (8-6 TRTX-S) i h 2

2 “ : - 0 | 76 KO
20 06-039800 ADAPTER, "O"-RING TO 37° (6 F50X-S) 4
21 353 3670 HOSE ASSEMBLY (20" [51 cm] long) 1
22 353 0470 HOWS.%A'SSEMBLYw(]@g;_ﬁ_[ﬁA cm] long) 1

26 | 07-062014 WASHER, FLAT (1/4") - 8

27 | 07-050018 NUT, HEX (1/2"-13, Grade 5) 3
28 | 07-065018 | | WASHER, HELICAL LOCK (1/2") ; 3

TITLE VALVE SUBASSEMBLY, TRAILBLAZER 50

PLATEG12.107| SIMON AERIALS INC.  vvem e |no 354 1190




27, 28, 29
6

19

aa

/

J
g7 D @D /
22 / O ®
At # C12.10704E 1 8 20
23, 25, 26 [% %
20 24 25,
TITLE VALVE SUBASSEMBLY, TRAILBLAZER 50
SIMON AERIALS INC. s |ra’ 3541190 [fo C12.107




PARTS LIST

SEE
ITEM PARTNO |SECTION DESCRIPTION QTy.
* 02-043400 AXLE ASSEMBLY, REAR (Type 2)
02-039700 AXLE ASSEMBLY, REAR (superceded by 02-043400)
Note: The “Type 2” axle is original equipment on

A OO

J se

onrects z O Ve mo
shaft. It can be identified by the model designation “418R”
on a nameplate mounted on the left axle tube housing. 1

4 02-039697 WASHER (Differential side gear) 2
5 02-039729 BOLT (Differential side gear) 8
6 | 02-039712 | .| GEAR SET, AXLE RING AND PINION N —

OULDER B 2 EAR (

10 | 02-039613 “O”-RING (Pinion housing) 1
11 | 02-039615 BOLT (Pinion flange) 10

12 | 02-039678 WASHER (Pinion flange) » . _ | 24

w
B0
3

15 | 02-039629 BEARING, TAPERED ROLLER (Pinion front) 1

16 | 02-039674 “O”-RING (Pinion front) 1

17 | 02-039747 “SHIM, PINION BEARING (Front) . 2
AL Dok \ 13 ALRE > (Fr i i 5

19 | 02-039661 SEAL, PINION OIL 1
20 | 02-039620 NUT, PINION LOCK RETAINING 1
21 | 02-039725 RING, RETAINING (Snap ring) 2

= OUTER (M

25 | 02-039741 PIN, MOTOR DISCONNECT | 1
26 02-039760 SLEEVE, INNER (Hydraulic motor disconnect) 1

TMLE  REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER (PLATE 1 OF 4)

PLATE 513 102 SIMON AERIALS INC. e imoue | o




TIMLE  REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER (PLATE 1 OF 4)

SIMON AERIALS INC.

REV. 11 MAR., 1994

PART
NO.

"STEC13.102




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QTy.
27 | 02-039764 SPRING 1
28 02-039749 SPACER 1
1

33 | 02-039740 | | LEVER (Hydraulic motor disconnect) 1
34 | 02-039734 NUT 1
35 | 02-039728 WASHER, HELICAL LOCK 1

39 | 02-039686 BOLT, OIL FILL

o

1
40 02-039668 WASHER 2
41 | 02-039623 | _BEARING, TAPERED ROLLER (Differential) 2

) i ' B

Rel. plate O - e lube no g
02-039708 for axle with serial no. “00001/ 92 thru “00031/ 92”
[Shaft is 773 mm (30.43") long] 2
02-039707 _for axle with serial no. “00032/ 92" and up

. axli h DO ; / .
45 | 02-039606 FLANGE, INTERMEDIATE (Left, when facing axle input) 1
46 | 02-039607 FLANGE, INTERMEDIATE (Right, when facing axle input) 1
47 | 02-039690 PIN, DOWEL

R A
51 02-039601 HOUSING, AXLE TUBE (Left, when facing axle input) 1
52 02-039612 TUBE, AXLE (Right, when facing axle input) 1
53 | 02-039662 BOLT, BRAKE (M 8 x 14 mm)_ 4

(1 2=03860

2

57 02-039733 PIN, LOCATING

58 02-039736 PLUG, BREATHER

59 02-039722 “O”-RING 1
02-0 . b | '

TITLE  REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER (PLATE 2 OF 4)

ro.T= C13.102[ SIMON AERIALS INC. e uw oo |




Serial No.
Plate (ref)

Art # C13.10202E

TIMLE  REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER (PLATE 2 OF 4)

SIMON AERIALS INC.

REV. 11 MAR., 1994

PART
NO.

"OTEC13.102




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTyY.
63 | 02-039713 SUPPORT ASSEMBLY, WHEEL HUB 2
64 SUPPORT, WHEEL HUB 1
65 | 02-039709 RING OILSEAL o 1

(Ref. plate on left axle tube housing)
02-039754 | | for axle with serial no. “00001/ 92" thru “00066/ 92" 2

02-039703 for axle with serial no. “00001/ 92” thru “00066/ 92” 8
02-039705 for axle with serial no. “00067/ 92” and up 8
72 | 02-039702 |  |SEALOL R | 2

76 | 02-039766 | FLANGE, ANNULUS 2
77 | 02-039704 BOLT (M 10 x 35 mm) 24
78 | 02-039758 | SLEEVE, HALF S

HAFT R— 2
e . / ;

w® 3 o

(2.3 &

02-039720 GEAR, SUN 2
02-039716 BUTTON, SHAFT STOP 2
02-039715 SHIM, SHAFT STOP 2

87 | 02-039717 PIN, PLANET GEAR 6
02-039611 RING, RETAINING (Snap ring) 6
02-039714 _CARRIER, PLANETARY 2

P2-t)3Y

TITLE  REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER (PLATE 3 OF 4)

PLATE 513.102[ SIMON AERIALS INC. . o | ney




Art # C13.10203E

TITLE REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER (PLATE 3 OF 4)

SIMON AERIALS INC.

REV. 11 MAR,, 1994

PART
NO.

PUTEC13.102




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
92 | 02-039655 LEVER, BRAKE FORK 2
93 | 02-039654 PIN, BRAKE PULL 2
94 | 02-039676 RING, RETAINING (Shap ring) - B

. \

BOUL B w imiziiie

98 | 02-039688 | | LEVER, FAIL SAFE BRAKE ACTUATING 2
99 | 02-039652 BALL, FAIL SAFE BRAKE ACTUATOR 4
100| 02-039691 PIN, ACTUATING (Fail safe brake) 2

0 B5C safe brak

104 02-039672 RING, RETAINING (Snap ring) 2

105| 02-039649 NUT, BRAKE ADJUSTMENT 2
WASHER, SPHERICAL | 2

106| 02-039665

. =] OCK =AD (M
110| 02-039762 SPRING, SERVICE BRAKE 2
111| 02-039658 PISTON, FAIL SAFE BRAKE 2
112 02-039657 “O”-RING (Fail safe brake piston) . 2]

116| 02-039687 PLUG (Service brake) 2
117| 02-039670 GASKET, (Service brake plug) 2

118| 07-096800 “U”-BOLT KIT (7/8"-24) 4
119| 06-210800 MALE CONNECTOR, STRAIGHT THREAD
6°-20) (for brake port)

TITLE  REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER (PLATE 4 OF 4)

PLATE ©13.102| SIMON AERIALS INC. o [0




Art # C13.10104E

TITLE  REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER (PLATE 4 OF 4)

SIMON AERIALS INC.

REV. 11 MAR,, 1994

PART
NO.

PUTEC13.102




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 04-037700 CYLINDER, REAR AXLE DRIVE MOTOR DISCONNECT 1
2 06-079700 PLUG, HEX SOCKET (2 HHP-S) 1
3 | 06-003400 90° ELBOW, MALE 37° TONPT (4CTX-S) | 1

D70

7 | 2310350 LEVER, MOTOR DISCONNECT
(replaces lever that comes with axle) 1
8 , ] NUT, HEX (comes with axle) 1

12 | 07-090019 SHOULDER BOLT, SOCKET HEA
(5/16"-18, with 3/8" dia. x 1/2" shoulder) 2
BOLT, HEX HEAD (M 12-1.75 x 45 mm, Grade 8.8) _ 2

[ AT

13 07-111900

TITLE REAR AXLE DRIVE MOTOR DISCONNECT ASSEMBLY

PLATE ©13.103| SIMON AERIALS INC. . no. . 3533110




Art # C13.10301E

TITLE REAR AXLE DRIVE MOTOR DISCONNECT ASSEMBLY

SIMON AERIALS INC- REV. 11 MAR., 1994

PART
NO.

3533110

Mo TFC13.103




PARTS LIST
SEE

ITEM PART NO SECTION DESCRIPTION QTY.

Cylinder can be identified by Part Number "04035200SH"
stamped on cylinder case, side opposite fittings.

GLAND, HEAD
NUT, LOCK (1"-14)
BUSHING

IIOII_RING
RING, BACKUP
"RING, PISTON WEAR

TITLE STEER CYLINDER, 10" (25.4 CM) STROKE
PLATE D01.101| SIMON AERIALS INC. oo |no 04-035200




%

TITLE STEER CYLINDER, 10" (25.4 CM) STROKE

SIMON AERIALS INC.

NEW 07 JAN., 1993

P 04-035200

"TE D01.101




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
1 HOUSING 1
2 SPOOL 1
3 RETAINER PLATE 1

6* "O"-RING
7* RING, WEAR
.| RING, WEAR

e HYDRAULIC SWIVEL
FeRT 04-008700

NO.

no. . D02.01 |SIMON AERIALS INC. ey v,

NO.




£
6 —
NI 3
N
7 \ ;\:
N
|
[ 1
N -
& <4
7 D)
|
l‘ &
N 2
> :(E_—/
P
N ::: ;‘—
5 — L N
\/\;x& _
|| R
10 ] \4_
y 13
. Y \, . /
\ lv

Note: Items in service kit identified by asterisk (*)

TITLE HYDRAULIC SWIVEL
SIMON AERIALS INC. v [ o 04-008700 |2™ D02.01




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 01-221901 SEAL KIT, MOTOR
Note: items in kit identified by asterisk (*) 1
2 | 01-221900 MOTOR ASSEMBLY (Motor I.D. tag reads "104 1216 - - -")

"O"-RING
SPRING

SHAFT, DRIVE
PLATE, WEAR
SEAL, SHAFT FACE

HOUSING, BEARING (SAE "A" 2 bolt mount)
SEAL, DUST (1-9/16" [40 mm])
BOLT, HEX HEAD

TITLE WHEEL MOTOR ASSEMBLY (FRONT), TRAILBLAZER 60
o~ D03.103| SIMON AERIALS INC. o om o, 01-221900




20

25

TITLE WHEEL MOTOR ASSEMBLY (FRONT), TRAILBLAZER 60

SIMON AERIALS INC.

NEW 18 OCT., 1993

PART  01-221900

NO.

PAED03.103




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QrTy.
1 HOUSING, MOTOR (2 hole mounting) 1
2 | 01-205407 BEARING, THRUST 1
3 | 01-210201 SEAL KIT, MOTOR 1

i

SPACER ASSEMBLY, SEAL 1
SHIM 1
SEAL, HOUSING (high pressure) !

0 ~NO®

12 | 01-210204 KEY, SQUARE (174" Y
13 | 01-210205 PLUG, COOLING 1
14 | 01-210203 LINK,DRIVE - | 1

- | | ROTOR SET (Roller stator) !
19 COVER, END 1
20 CAP SCREW, HEX HEAD

TITLE SWING MOTOR, TRAILBLAZER
wo. - D06.101| SIMON AERIALS INC.  «cvwoowo.m [no. 01-210200




Ant # A26.07001S

An # A26.07002S

TITLE SWING MOTOR, TRAILBLAZER

SIMON AERIALS INC.

NEW 28 DEC., 1992

PART
NO.

01-210200

PMED06.101




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1| 01-224901 MOTOR, ELECTRIC PUMP 1
2 | 01-224902 RELAY, SOLENOID 1
3 | 01-027205 COUPLING, PUMP - 1

& i

7 PLATE, END 1
8 GEAR 2
9 SHAFT, DRIVE 1

8
13 S BALL 1
14 RING, RETAINING 4
2

15 | | PIN, DOWEL

e . SEALREAE ,_ L
19 RELIEF VALVE ASSEMBLY 1
20 | NUT,ACORN 1

24 | | sPRNG I 1
25 GUIDE, SPRING 1
26 S O . | - 1

TITLE EMERGENCY PUMP

PLATE D07.101| SIMON AERIALS INC.  wvwseros | o 01-224900




Section "B-B"

(Check Valve)

View in direction of Arrow

on (7 Y [@T7

N
A
1 3 * 17 9 %* 18 14
TITLE EMERGENCY PUMP
SIMON AERIALS INC. REV. 08 SEP., 1995 I:QAORT 01 '224900 ':E;\TE D07101




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
01-206900 PUMP ASSEMBLY, HYDRAULIC (HPR 40)
Pump marked "*ROPV 312 XXXXXX*" and "24 71 R11531" 1
01-019500 PUMP ASSEMBLY HYDRAULIC (HPR 50)

Note: Type 2>pumps ‘with unitized control valve deS|gn

1| L _| HOUSING ASSEMBLY, PUMP ) |

S

5 01-018707 | SEAL KIT (components ind\i'cateci'by asterisks, page 1 and 2) [

6 | 01-002605 * SEAL, OIL 1

7 * SHIELD (plastic) | o 8
11 'VALVE, DISCHARGE 8
12 | 01-019517 GUIDE, VALVE 1

13 | 01-018715 | DISC, DISCHARGE VALVE _ | |

17 | 01-019503 “T'RING. SNAP 1
18 | 01-019514 PISTON 8
19 | 01019513 | | SPRING, PISTON 8

'01-019506 SHAFT, PUMP (for HPR 50) 1
01-018708 SHAFT, PUMP (for HPR 65) 1
23 | 01-019504 | CUP, PUMP SHAFT BEARING I

27 | 01-019508 RACE, BEARING o B
28 | 01-019507 ROLLER, NEEDLE 50
29 | 01-019521 | SPACER, NEEDLE ROLLER 3

TITLE HYDRAULIC PUMP ASSEMBLY (PLATE 1 OF 2)

PART

:;ATE D0813 SIMON AERIALS INC- REV. 17 MAR,, 1995| NO.




TITLE HYDRAULIC PUMP ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 17 MAR., 1995

PART
NO.

"STE D08.13




PARTS LIST

ITEM PART NO

SEE

SECTION DESCRIPTION

5 01-018707
31 01-018711

TTLE  HYDRAULIC PUMP (UNITIZED CONTROL VALV

| PACKING, INLET HOUSING TO
*|  PACKING, HIGH PRESSURE PA

SEAL KIT (components indicated by

- “MB CONTROL
HOUSING, PRESSURE COMPE
VALVE, PRESSURE COMPENS/

1 O-RING

*|  WASHER
PLUG, ADJUSTING
... SCREW ASSEMBLY, PUMP PRE

PLUG, DESTROKE

*|  "O"-RING
* n v II_R!‘NG .

reTe D08.13

q

SIMON AERIALSINC.  «.w

Allvia

|
i
i
|
i




TITLE

HYDRAULIC PUMP (UNITIZED CONTROL VALVE) (PLATE 2 OF 2)

SIMON AERIALS INC.  woruwn o) e PLATE D08.13




PARTS LIST

SEE
ITEM| PARTNO |[SECTION DESCRIPTION Qry.
1 PUMP ASSEMBLY, HYDRAULIC 1
01-236900 50 c.c./ rev. output
(Nameplate is marked "PAVC 65 X 3224")

(Nameplate is marked "P

AVC 65 X 3266")

TITLE HYDRAULIC PUMP ASSEMBLY

PART

PLATE D0815 SIMON AERIALS INC- NEW 24 JAN., 1996 | NO.

NO.




Art # D08.15001E

HYDRAULIC PUMP ASSEMBLY

TITLE

D08.15

PLATE
NO

PART

NEW 24 JAN., 1996 | NO.

SIMON AERIALS INC.




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.

04-053900 CYLINDER, BOOM LIFT
Cylinder can be identified by the numbers "04053900SH"
stamped on a plate on the cylinder case, opposite the tube.

3 PISTO 1
4 GLAND, HEAD 1
5 NUT, LOCK 1

s S e T S

9 SEAL, ROD 1
10 RING, ROD WEAR 3
11 "O"-RING N _ N B
15 SEAL, PISTON 1
16 "O"-RING 1
17 WASHER, BACKUP 1

g

3,900 PSI [26 )

TITLE LIFT CYLINDER, 44-1/4" (1.12 M) STROKE
PATED09.103 | SIMON AERIALS INC. oo [ o,




Ly
s
ya

A §
\

@)

Ve

TF
RN (1 BT ———

View of Base End
of Cylinder

19

TITLE LIFT CYLINDER, 44-1/4" (1.12 M) STROKE

SIMON AERIALS INC.

NEW 15 JAN., 1996

PART
NO.

Mo T'D09.103




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTYy.

Cylinder can be identified by Part Number "04032600SH"
on nameplate located on valve block.

04-032604 | GLAND, HEAD

4 1
5 04-032602 NUT, LOCK 1
6 | 04-032406 BUSHING 4

10 | "O"-RING 1
11 RING, BACKUP 1
12 | | __RING, PISTON WEAR 1

16 | WASHER, BACKUP R
17 | 04-028202 CARTRIDGE, HOLDING VALVE 2
18 | 04-028204 | SEALKIT, HOLDING VALVE - o1

TITLE MASTER LEVEL CYLINDER, 10" (.25 M) STROKE

PLATE D10.101 | SIMON AERIALS INC.  cvooc s |no. | 04-032600




MASTER LEVEL CYLINDER, 10" (.25 M) STROKE

TITLE

D10.101

PLATE
NO

04-032600

PART
NO

NEW 03 DEC., 1992

SIMON AERIALS INC.




PARTS LIST

SEE
ITEM PART NO  |SECTION DESCRIPTION
1 01-014006 BLOCK ASSEMBLY, FILTER
2 HOUSING, FILTER
G

i

CAP, F
pasies . o

e ERNAREEA s 3 ‘-.\\\..».-m».:t-. e
ELEMENT, FILTER (
(Standard element, supplied with filter assembly)
Note: not suitable for use with water glycol fluid

o :},-:-:.-.Q 0 \q\??:;\'»\‘sﬁ\.\h‘{- »n’-%:'-:n :\vg,k'- o Qﬁi‘-";z» TR s SN

it
s R

o

T DA »::;«;:-.»». &gm
Note: su er glycol fluid
VALVE ASSEMBLY, NON-BYPASS

)

SEALKIT, HIGH PRESSURE FILTER _
2 .s %}\%@- ,;.;‘;%%‘?' o ng% s .%’?E; 2 i :\%ﬁ&;ﬁ%?

R
%2&' xq‘t}\ %

S %

TITLE HIGH PRESSURE FILTER

PLATE )11.03 |SIMON AERIALS INC. e |no. 01-014000




N

SR 355

TITLE

HIGH PRESSURE FILTER

SIMON AERIALS INC.

REV. 06/25/81

PART
NO.

01-014000

PLATE
NO.

D11.03




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
1 GLASS, SIGHT 1
2 BODY, SIGHT GAUGE 1
BOLT, THRU 2

TITLE SIGHT GAUGE, 14"

PATE D12.05 | SIMON AERIALS INC. oo | ho T 10-033800




TITLE

SIGHT GAUGE, 14"

SIMON AERIALS INC.

PART
NO.

10-033800

PLATE
NO.

D12.05

REV. 05/02/91




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 BODY, VALVE 1
2 | 01-031707 SPOOL, VALVE 1
3 | 01-031704 SEAT, SPRING (Hat washer) 2

7 01-031721 PLUNGER 2
8 01-031722 GUIDE, ACTUATOR PIN 2
01-031706 PIN ACTU_ATOR _ 2

13 | 01-031715 SPRING | 2
14 | 01-031716 SLEEVE, FLUX (Outer) 2

01-031701

it : e e ey el i -
18 CREW, FILLIST 4 x 3-7/8")
19 NAMEPLATE

20 | 01031712 | | SEALKIT

23 | 01-031709
o4 | 01-031702
o5 | 01-031711

TITLE  4.WAY, 3 POSITION SOLENOID VALVE, CLOSED CENTER SPOOL
PLATE D13.01 |SIMON AERIALS INC. v ow s |0, 01-031700




14 13 12

1
|

15

18

1 6 Art # D13.01003E

(1

AAA

Ly

. ><
T [

)

AAA

At ¥ D13.01002E

TITLE  4-WAY, 3 POSITION SOLENOID VALVE, CLOSED CENTER SPOOL

SIMON AERIALS INC.

REV. 20 SEP., 1995

PART
NO.

01-031700 |%a™®

D13.01




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 BODY, VALVE 1
2 | 01-031801 SPOOL, VALVE 1
3 | 01-031704 SEAT, SPRING (Hat washer) 2

01-031721 PLUNGER
01-031722 GUIDE, ACTUATOR PIN
01-031706 | | PIN, ACTUATOR

"01-031715 SPRING
01-031716 SLEEVE, FLUX (Outer)
01-031701 COIL (12 Volt DC)

01-031724 “"I'SCREW, FILLISTER HEAD (#10-24 x 3-7/8")
NAMEPLATE
01-031712 SEAL KIT

01-031709
01-031702
01-031711

TITLE WAY, 3 POSITION SOLENOID VALVE, OPEN CENTER (MOTORING) SPOOL
PLATE D13.02 | SIMON AERIALS INC. oo | o 01-031800




17
18

Art # D13.02003E

14 13 12

TR

A #D13.02002E

TITLG WAY, 3 POSITION SOLENOID VALVE, OPEN CENTER (MOTORING) SPOOL

SIMON AERIALS INC.  cevmsr.os | no 01-031800 |Ra™™ D13.02




PARTS LIST
SEE

ITEM PARTNO |SECTION DESCRIPTION QTy.

1 BODY, VALVE 1
2 SPOOL, VALVE 1
3 | 01-031714 . 1

: S .‘_\,.@‘..::J-" 3 =
01-031722
01-031706

\k\(\-‘g‘ ‘__?.‘.

IS B kﬁi‘\%«i«&w .
13 01-0 SLEEVE, FLUX (O
14 01-031701 COIL (12 Volt DC)

0 - col

o5
LAY

ENCNERSS SRRl E N ‘$§3§%~“°\\ : i SRS

é%ﬁi -031710 O-RI 0 requi on)
24 | 01-031709 O-RING (only one required this application)
25 | 01-03170 . ~RING, QUAD (3/4" O.D.

TITLE 4-WAY, 2 POSITION SOLENOID VALVE
PLATE D13.05 | SIMON AERIALS INC. vz |G 01-061900




Art # D13.05001E

y

&

p— 2-WAY, 2 POSITION SOLENOID VALVE

SIMON AERIALS INC.

NEW 06/24/91

PART
NO.

01-061900

"TE D13.05




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
VALVE ASSEMBLY, PLATFORM ROTATE AND LEVEL 1
352 4590 for MP Series except MP 110
3524590 | for RP " gach Plus” except RP 120

353 3920 for Trailblazer 60
1 VALVE, PLATFORM ROTATE AND LEVEL

"‘:% A‘ R V‘. % &. i asc %
2 N SPOOL AND BODY ASSEMBLY
3 | 01-207103 SPRING CENTERKIT 2
4 | CAP, END .

8 SPACER | D

9 BOLT, SHOULDER 1

10 BUSHING KIT, POWER BEYOND 1
SALMRALER aicide

B 5 G : G R R R V&ﬁd mé&s{ﬁim&m@ i EERERRE g Z & i &
14 "O"-RING 1
15 | 01-207102 HANDLE KIT (Straight handle) AR

s

16 01-207105 HANDLE 1

i ;; Y & A .m%%%am‘a i @‘% i i B -&3\- . SR SRR i i V B SR

20 | 2180880 PIN, PIVOT (For earlier style platform leveling lever.
Replaces "C"-hook in handle kit above.) 1

21 218 0900 SPACER, VALVE PIVOT PIN

%

S

o .
23 | 01-207108
o4 | 01-098403
25 | 01-207104

2

) ;

TITLE  PLATFORM LEVEL AND ROTATE VALVE ASSEMBLY (PLATE 1 OF 2)

:I(_)ATE D1404 SIMON AERIALS INC- REV. 29 NOV., 1995 :gRT




2

With Vertical Platform Leveling Lever
(Earlier style)

N 29 30

\,\/‘>/\ 32
gGC ot
O

N

Ve

34

Art # D14.04003E

TITLE  PLATFORM LEVEL AND ROTATE VALVE ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC.  ccoconov. i | g0 MATED14.04




PARTS LIST

SEE

ITEM| PARTNO [SECTION DESCRIPTION QTY.
The following items are not part of Valve assembly
218 1260 or 230 0610:

30 SPRING 1

31 PLUG, HEX HEAD 1
32 ‘ 'O RING
34 | 06-090300 F{EDUCEF{/ EXPANDER (6-4 FSOGS -S)
(required with connector 219 0800, ltem 33 above) 4
| 35 | 06-054500 | RUN TEE, 37° FEMALE SWIVEL NUT (6 R6X-S)

- it ﬁ&@»‘ 2 o i : : o
37 06-044600 90° ELBOW, STRAIGHT THREAD (6 C50X-S) 2

_Items 38 through 42 were used in some earlier MP Series

s

39 | 06-039800 CONNECTOR, STRAIGHT THREAD (6 F50X-S) 3
40 | 01-018900 VALVE, FLOW CONTROL (#6 SAE ports) 1
41 | 01-020800 VALVE, POPPET CHECK (3 PS|

o

assembly in most appllcatlons

TITLE  PLATFORM LEVEL AND ROTATE VALVE ASSEMBLY (PLATE 2 OF 2)

::IE)ATE D1404 SIMON AERIALS INC- REV. 29 NOV., 1995 :SRT




’ /®L7 9 5
o /:r Spring Center Kit
T T
|
i | 37
With Vertical Platform Leveling Lever '
Earlier style
( yle) | ; m% ________________________ |

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

J

Ant # D14.04003E

TITLE  PLATFORM LEVEL AND ROTATE VALVE ASSEMBLY (PLATE 2 OF 2)

SIMON AERIALS INC.  coonon s | o, PLATE D14.04




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
VALVE ASSEMBLY, DRIVE CONTROL (First type shown) 1
01-072400 First type (Not for use with Water Glycol hydraulic fluid)
01-201400 First type (Can be used with Water Glycol hydraulic fluid)
s " e e ,.
1 e ' VALVE, FLOW CONTROL (1 tooth) 1
--- For "first type" assembly (Valve is not available separately)
01-230800 | For "second type" assembly

OW CONTROL VAL ot
(12 mm) 1

5 | 01-000902 "O"-RING (-
6 | 01-000904 RING, BACKUP (12 mm) 1
7 | 01-000903 "O"-RING (10 mm) 1

11 07-050014 NUT, LOCK (1/4"-20, Grade 5) 1
12 | 2315520 CAP, VALVE BODY 1
13 | 07-008354 CAP SCREW, HEX SOCKET HEAD

2323270 |shown | used with "second type" valve
15 | 07-023059 SET SCREW, SOCKET HEAD (3/8"-16 x 3/8", Grade 5)
(used with "second type" valve) 1

19 | 2121800 BUSHING, FLANGED S S
20 | 2121740 SHAFT, CAM 1

21 | | CAM, SWITCH (single) I —

' D .
23 | 07-008352 CAP SCREW, HEX SOCKET HEAD (#10-24 x 3/4", Grade 8)| 2

24 | 07-003028 CAP SCREW, HEX HEAD (5/16"-18 x 1-3/4", Grade 5) 2
25 | 07-062015 WASHER, FLAT (5/16") 2

TITLE DRIVE/ STEER CONTROL VALVE ASSEMBLY (PLATE 1 OF 2)

ro"- D18.02 |SIMON AERIALS INC. s N




Assembly

Earlier Style Handle

7

|

«

1802008

Components for Sec
Flow Control Valve

ond Type

27,

28 32

Art # D18.02007E

TITLE DRIVE/ STEER CONTROL VALVE ASSEMBLY (PLATE 1 OF 2)
SIMON AERIALS INC. o | o PATED18.02




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QrTy.
27 03-065000 MICRO SWITCH (includes roller lever actuator) 3
28 | 03-026500 ACTUATOR, BOLT ON (Roller lever) 1
29 | 07-013383 MACHINE SCREW, ROUND HEAD (#4-40 X 3/4", Grade 2) | 2

@ )

35 | 2112760 SHAFT, HANDLE (for earlier style handle) 1
36 | 07-040016 NUT, HEX (3/8"-16, Grade 5) 1
37 | 3530010 |EO01.14 | HANDLE ASSEMBLY, DRIVE CONTROL (Later style)
; D1 100 Viten o 8 o .

TITLE DRIVE/ STEER CONTROL VALVE ASSEMBLY (PLATE 2 OF 2)

:LOATE D1802 SIMON AERIALS INc- REV. 16 JAN., 1996 :gRT




Earlier Style Handle
Assembly

NN

N ozoone

Components for Second Type
Flow Control Valve

27,28~ 32
27,28 ~ 358 4o 30
] 31 22
36 16
| o

G
)

Art # D18.02007€

TITLE DRIVE/ STEER CONTROL VALVE ASSEMBLY (PLATE 2 OF 2)

SIMON AERIALS INC. oo oo | o PATED18.02




PARTS LIST :

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 234 0720 CYLINDER ASSEMBLY, DOUBLE TELESCOPE
(for Model T 50 Trailblazer) 1
2 | 2340740 SPACER, MID BOOM TELESCOPE CYLINDER

4 | 04-037300 | CYLINDER ASSEMBLY, DOUBLE TELESCOPE

(for Model T 60 Trailblazer) 1

5 I CYLINDER ASSEMBLY, MID BOOM TELESCOPE | = 1
NDER ASSEMB P BOO SCOPE

9 ROD, CYLINDER 1
10 PISTON
11

SPACER

15 WIPER, ROD 1
16 SEAL, ROD 1
17 "O"-RING _ R

21 SEAL, PISTON 1
22 "0"-RING 1
23 B | WASHER, BACKUP

'E. CO RBA :
(set at 4000 PSI [276 Bar] [281 Kg/ cm?])
(valve is marked "CBEA-LHN") 1
27 | 04-035103 VALVE, COUNTERBALANCE (Extend)
set at :

e

29 CAP SCREW, HEX HEAD (1/4"-20 x 3") 4
30 WASHER, LOCK 4
31 | PLATE, SHIM 2

TITLE TELESCOPE CYLINDER ASSEMBLY, TRAILBLAZER 50 OR 60
e " D19.102| SIMON AERIALS INC. v |no




Art # D19.10201E

TITLE TELESCOPE CYLINDER ASSEMBLY, TRAILBLAZER 50 OR 60

SIMON AERIALS INC.

REV. 05 JAN., 1996

PART
NO.

PLATE
NO.

D19.102




PARTS LIST

SEE

ITEM| PARTNO |SECTION DESCRIPTION Qry.
Cylinder can be identified by Part Number "04032700SH"
on nameplate located on valve block.

4 GLAND, HEAD R | 1
5 | 04-032602 NUT, LOCK 1
6 | 04-032406 | BUSHING 4

10 "O"-RING 1
11 RING, BACKUP 1
12 RING, PISTON WEAR 1

17 VALVE, COUNTERBALANCE
04-028302 Type 1 (Valve is stamped "CB-CG-LJN")
B

interchangeable, but must be replaced in pairs. When
ordering a replacement valve, (2) of "Type 2" will be
supplied unless otherwise specified.

TITLE SLAVE LEVEL CYLINDER, 10" (.25 M) STROKE

ra 5 D20.101 | SIMON AERIALS INC. oo | ho 04-032700




6 11
17
4 8
2
= __ 9
i s
\ L ) 10, 11
! z N
] §
E
\
17\ ( N
- \
[ B @ | ;
E : -:N{‘,Zé i d @ E
E cxfooma_ 0OWIIS | | g
H g | S
\17 17 | \IE:
! \
¥
| | | [ / 13, 14
E | 5 g
15,16/'7’]’?/’ 12
C l ——
z; (
______ i{r_—_-_“ 6/\@
TITLE SLAVE LEVEL CYLINDER, 10" (.25 M) STROKE
SIMON AERIALS INC. oo | o 04-032700 |Ra'™ D20.101




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 02-037800 ACTUATOR ASSEMBLY, ROTARY 1
2 HOUSING, ROTARY ACTUATOR (includes arms) 1
3 CAP, END 1

6 WASHER, THRUST o 2
7 BEARING, SHAFT 1
8 BEARING, CAP - | ]
e ON AND S :

12 SET SCREW 2
13 02-037801 SEAL KIT 1

L
17 PACKING, ROD 1
18 PACKING, PISTON 1
19 | _ L PA‘CKI.NG_,VBEARING - - _ - 1

TITLE PLATFORM ROTARY ACTUATOR

PLATE N24.101| SIMON AERIALS INC. oo o | kT 02-037800




Art # D24.10102E

Ant # D24.10101E

TITLE PLATFORM ROTARY ACTUATOR

SIMON AERIALS INC.

REV. 25 JUN., 1994

PART
NO.

02-037800

PLATE
NO.

D24.101




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
1 03-492700 HANDLE ASSEMBLY, DRIVE CONTROL (with boot)
(Must be modified for this application. Discard shaft that
comes with handle, and replace with Item3,) ] 1

) .

03-092000 COUPLING, MALE (Red, insulated, for #18-#22 AWG) | 2
03-092200 COUPLING, MALE (Blue, insulated, for #14-#16 AWG) 1

LS

SR i SRR

6 | 07-040016 | NUT, HEX (3/8"-16, Grade 5) | 1
7 | 2112770 RING, BOOT RETAINING (earlier style) 1
8 | 2323140 RING, BOOT RETAINING (later style) 1
() . % v gf 5 K t : ;

TITLE DRIVE CONTROL HANDLE ASSEMBLY

PATE E01.14 |SIMON AERIALS INC. oo | no " 3530010




Art # E01.14001E

,/

Earlier style 7

TITLE DRIVE CONTROL HANDLE ASSEMBLY

SIMON AERIALS INC. oo o 3530010  [Sa'® EO01.14




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QrTy.
1 353 5050 PLATFORM WORK LIGHT PACKAGE (Flood lamps) 1
2 | 03-037900 LAMP, TRUCK (12 Volt DC) (incl. #4411 flood lamp bulb)
3| 03- 037902 LAMP FLOOD (Sealed beam replacement bulb only)

03-064800 | GROMMET (Plastic) B
7 | 03-087500 WIRE, ELECTRICAL (#16 AWG, Blue, stranded)
(Bulk item, order as needed. 8 Ft [2.4 M] needed here) AR.

ey

10 | 03-408800 TUBING, HEAT SHRINK (Black, 1/4")
(Bulk item, order as needed. 4 Ft[1.2 M] needed here) | A.R.
11 | 08-064000 | __TIE,CABLE (74" [188 mm]long) 6

15 | 03-037900 LAMP, TRUCK (12 Volt DC) (includes #4416 spot lamp bulb)| 2

16 No Part # LAMP, SPOT (Sealed beam replacement spot bulb only)
(#4416, 12 Volt DC) (See ltem 17 for halogen buIb) | 1

18 | 3535010 | 'LIGHT PACKAGE (includes lamps for platform control panel,
ground control panel, and engine compartment) 1
19 | 03-038800 LAMP, CONTROL PANEL (hooded) - ‘ 2
23 | 03-087500 | WIRE, ELECTRICAL (#16 AWG, Blue, stranded)
(Bulk item, order as needed. 6 Ft[1.8 M] needed here) | A.R.

24 | 03-092200 | ~ COUPLING, INSULATED

5 | 03009000 | |  CONNEGTOR BUTT (Biue, #1a-16 AWG) | 2

27 07-090100 MACHINE SCREW, ROUND HEAD (#10-32 x 3/4") 6
28 07-062009 WASHER, FLAT (#8) 6

TITLE OPTIONAL LIGHT PACKAGES (PLATE 1 OF 3)

ro.= E05.01 [ SIMON AERIALS INC.  ccicuw o | Ry




1 thru 14;
15,16, 17

h T— e NOTE: Views show typical
o lamp installation. Actual
locations may vary per model

and application.

VN 39
e ;
a 7
/
i P
4 -

> 30 thru 36

43, 44
30 thru 36

43, 44 30 thru 36

Art # E05.01002E

30 thru 36

19, 20

TITLE OPTIONAL LIGHT PACKAGES (PLATE 1 OF 3)

SIMON AERIALS INC. oo | FoRT PLATE E£05.01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
30 | 3535030 ROTARY BEACON PACKAGE (Amber) 1
31 03-030600 BEACON, ROTARY (Amber, 12 Volt DC) 1
03-030601 LENS, ROTARY BEACON

(Bulk item, order as needed. 3 Ft [.91 M] needed here) |A.R.
36 03-092200 COUPLING, INSULATED

R R

(Male, Blue nylon,
.

#14-16 ‘ | 1

C) Iors Lre . 3¢ ® 7
'39 | 2228640 | | BRACKET, ROTARY BEACON MOUNTING
(to underside of platform) 1

el ULE AMP (Sealed beam replacement bulb;
‘ (#H 7609, 12 Volt DC, Halogen) (Also see ltem 57) 1
43 03-031200 TAIL LAMP 2
44 No Part # BULB, TAIL LAMP (#1157, 12 Volt DC) o 1

47 | 03-050100 | | RELAY, PLUG IN (12 Volt DC, double pole) |1
48 | 03-085200 CABLE, ELECTRICAL (Type SJO, 2 cond., #16 AWG)
(Bulk item, order as needed. 20 Ft [6.1 M] needed here) | A.R.

Ry

\ . (Male, Blue nylon, #12—1@3XWG) | 12
51 03-092300 COUPLING, INSULATED
(Female, Blue nylon, #14-16 AWG) 12

55 | 10-060600 | "CLAMP, LOOP (3/8" | 28
56 | 03-497900 SEAL, PANEL (for headlamp toggle switch) 1
57 | NoPart# | BULB, HEADLAMP (Sealed beam replacement bulb)

TITLE OPTIONAL LIGHT PACKAGES (PLATE 2 OF 3)

fo.- E05.01 |SIMON AERIALS INC. . oun. e | o




1 thru 14;
15,16, 17

NOTE: Views show typical

lamp installation. Actual

locations may vary per model

and application.

N

30 thru 36

43, 44

Art # E05.01002E

30 thru 36
19, 20
TITLE OPTIONAL LIGHT PACKAGES (PLATE 2 OF 3)
SIMON AERIALS INC.  .ccomm | o T E05.01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
58 03-046400 LAMP, STOP AND TURN SIGNAL 1
59 03-424401 BULB, LIGHT (12 Volt DC) 1

62 | 03-031300 LAMP, MARKER 1
63 | No Part # BULB, LIGHT (12 Volt DC) — -

65 03-020500 SWITCH, TOGGLE (For optional lamps, as required)
(3 position, maintained contact, single pole, double throw) 1
66 | 03-032600 SWITCH, TOGGLE (For optional lamps, as required)

TITLE OPTIONAL LIGHT PACKAGES (PLATE 3 OF 3)

ro~ E05.01 [SIMON AERIALS INC.  woum o | or




1 thru 14;
15, 16, 17

NOTE: Views show typical
lamp installation. Actual
locations may vary per model

and application.

30 thru 36

39

e 30 thru 36

Art # E05.01002E

30 thru 36
19, 20
TITLE OPTIONAL LIGHT PACKAGES (PLATE 3 OF 3)
SIMON AERIALS INC. o o | o E05.01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 03-473400 INTERCOM SYSTEM (IC-10) (includes Master Station at
platform, and Talkback Station at ground control panel) 1
2 Ref. STATION, INTERCOM MASTER 1

TITLE

2179960
10-069600
10-121200

e

03-020300
10-119200

: 360
DOOR, INTERCOM MASTER STATION

CLAMP, TUBE (1-1/4" 0.D.)
DECAL, INTERCOM CONTROL (at platform

7
o \ 1§44 f

SCREW, BRACKET MOUNTING
WASHER, BRACKET MOUNTING
NUT, BRACKET MOUNTING

G 2
Yo SEEs

SWITCH, PUSH BUTTON (Intei;com ground oﬁmératior{) |
DECAL, "PUSH TO TALK"

-

MOBILE INTERCOM SYSTEM (OPTION)

re e E09.01

SIMON AERIALS INC. o s | eaRT




PUSH TO TALK
10119200

RATELCO

.,.. INTERCOM

\QF SYSTEM @
mmmmmmmmm

ADJUSTFOR  ADJUsT FOR

DESIRED LISTENII ING DESIRED TALX

voLu VOLUME

Art # E09.01001E

TITLE MOBILE INTERCOM SYSTEM (OPTION)

SIMON AERIALS INC.

NEW 02 MAY., 1994

PART
NO.

P TE E09.01




PARTS LIST
SEE

ITEM| PARTNO [SECTION DESCRIPTION QTY.
Note: Identification tag (on item 38) reads "W2B2FZ313".

1 HUB AND SPINDLE ASSEMBLY 1

5| 02-041107 | CONE AND ROLLER, HUB BEARING (inner) | 1
6 | 02-041106 CUP, HUB BEARING (inner) 1
7 | 02-041110 _CONE AND ROLLER, HUB BEARING (outer)

11 | 02-041111 | | NUT, BEARING 1
12 PLUG, PIPE (Magnetic) 2
9

02-000526 STUD, WHEEL MOUNTING (

17 | 02-041114 | | CASE, CARRIER 1
18 02-041112 SHAFT, PLANET 3
19 | 02-041116 GEAR, PLANET (Cluster Gear) 3

23 | | PIN,ROLL (.164" x .75") 3
24 SHAFT ASSEMBLY, INPUT 1
25 |..... SHAFT, INPUT 1

29| | | RING, RETAINING (Internal, 1-3/8") - 1
30 | 02-000509 RING, RETAINING (External, 3/4") 1
31 | 02-041115 | GEAR, INPUT (Sun Gear) 1

35 | 02-041118 GEAR, RING A
36 | 02-041102 O-RING 2

TITLE TORQUE HUB (13.3:1) (PLATE 1 OF 2)

:;IaATE FO1 101 SIMON AERIALS INC. NEW 03 NOV., 1993 :gRT 02'041 100




39

//

//, R Ny = //
7—1 =77 /////// LTINS /

| V//»//Z%/////////
7_} / >S5 /’/m u\\\\ ?-im,_l 43
14 / 7 | ] | a4
'l \ 17
48
9 10 27,
28
’ %) 47
29, (0] 0
30 %, . {
46— standard "Q-HUB"
Quick disconnect kit
TITLE TORQUE HUB (13.3:1) (PLATE 1 OF 2)

SIMON AERIALS INC.  wwwwovw | g 02-041100 P58 FO1.101




PARTS LIST

SEE
ITEM PART NO  [SECTION DESCRIPTION QTY.
37 COVER ASSEMBLY, HUB 1
38 COVER, HUB 1

replacing items 59 throJQh 45,

not' used CAP, COVER , 1

i

R R

not use
44 not used BOLT (1/4"-20 x 3/4")
45 | not used PLUG, PIPE (Qil level check) 1

et Radiarig

48 | | | BOLT (3/8"-16

n | 20
49 | 02-041105 WASHER, LOCK 20
50 | 02-041101 SEAL, BOOT | 1

52 | 02-000619 RING, RETAINING (External, 1-1/4") I

TITLE TORQUE HUB (13.3:1) (PLATE 2 OF 2)

no - F01.101 [SIMON AERIALS INC.  «vonoron | iaT 02-041100




@\{ﬂ 18

Wl v

/
ZB R

| A 7
77 SO N N Xt} 39
= =3 7 22 e e | — 42
B, . e

S AN : .~ . . P2 ZZ ARSI OSSN
7

S iIN
w7 ‘/‘
Y N> [ S =) A
e NN
h“ ‘\ 4 S AN N
\\\\\ VAN AN N

(-;_mnumu\lm\iﬂ@iif!

2

B
N

7
/////

.

48

9 10 27,

28

’ a7
29, Do, 0
30 @ ~
/
46 standard "Q-HUB"
Quick disconnect kit
TITLE TORQUE HUB (13.3:1) (PLATE 2 OF 2)

SIMON AERIALS INC.  wwwwon s | ng 02-041100 o™ FO1.101




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QTY.
1 08-069000 SWING REDUCER ASSEMBLY
2 [ 08-069003 HOUSING, SWING REDUCER 11

A ) @ £

6 | 08-068703 SEAL 2
7 | 08-068704 RING, SNAP (Input bearing) 1
8 | 08-068709 .1 RETAINER, OUTPUTBEARING 1
g 068719 zﬁ BE

)

08-068717 | SHIM [015" (.381 mm) thick] o |2

08-068718 SHIM [.030" (.762 mm) thick] 2
12 | 08-068715 | |  CAP SCREW, FERRY (1/2"-13 x 1-1/4") 4

by

16 | 08-068714 CAP SCREW, SOCKET HEAD (3/8"-16 x 1-1/4") 4
17 | 02-023502 GASKET, HYDRAULIC MOTOR [1/32" (.794 mm) thick] 1
18 | 08-068720 PIN, DOWEL 2

19 | 01-210200 | D06.101| MOTOR, HYDRAULIC [10 c.i. (164 c.c.)] 1
20 | 07-003087 | CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Grade 5) 2

i 8

TITLE SWING REDUCER ASSEMBLY, TRAILBLAZER

"o TE F02.101|SIMON AERIALS INC. oo | oar 08-069000




’
6 >

A\
|

\
I M

%)
Ef\\\: o -.\?.‘;
8
13 14 nessmen
12 9 10
15 14 13

%
7/

A
7/

Section "A-A"

TITLE SWING REDUCER ASSEMBLY, TRAILBLAZER

SIMON AERIALS INC.  cuwu s |no 08-069000 |Ra™® F02.101




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.

1 DECAL KIT, TRAILBLAZER 50
(Not available. Purchase decals individually.)

Y PIANGER aAZarl | a
DECAL, "CAUTION" ("Preparations for unpower
(for versions without Tow Package)
(Supercedes earlier version [below] with same Part No.) | 1

ed..."

5| 10-157100

(for versions with Tow Packége) ' Ty

7 10-094700 DECAL, "CAUTION, HOT WATER . . ."
(for versions with liquid cooled engine) T

. 8o -

10-117900 "GASOLINE ONLY"

10-151100 "DIESEL FUEL ONLY"

| -08740 . DECAL, GROUND CONTROL :
14 | 10-131500 PLATE, REMOTE CONTROL PENDANT 1
15 | 10-007200 DECAL, "DISENGAGE LOCKPIN . . ."
16 | 10-148300 | DECAL, "Platform capacity 500 Lbs (225 K

s e et s e

DECAL capacity 500 Lbs (225
(18-1/4" [464 mm] wide, black individual letters)
(Installed under platform entrance on some early versions) 1
18 10-012900 DECAL, "FORWARD" WITH ARROW e 2

TITLE DECALS, TRAILBLAZER 50 (PLATE 1 OF 2)

:I6ATE F99-103 SIMON AERIALS INC- NEW 10 JAN., 1996 :gRT




PLATFORM CAPACITY

500 LBs.(225kg)
20 — [~ 050 o3 v
e Y "5 On| & O

ENSURE LOCKPIN IS DISENGAGED
BEFORE OPERATING SWING FUNCTION

10007200

33\

@ PLATFORM

/B
FORWARD BACKWARD
PLATFORM
. ROTATI
\ SR 4
oW cow

—

A DANGER

ELECTROCUTION

11 ' HYDRAULIC
| FLUID ONLY,

Left (Engine) side. See following page for Right side decals.

Art # A00.00206E

22

\

4 —_

A DANGER
[ THESE HAZAFDS WILL PESULT IN OEATH DR SEFIODUS INJUPY ]
neover s

FALLING FrOM PLATFORH]

OPERATOR'S MANUAL
ENCLOSED

DO NOT REMOVE OPERATOR'S MANUAL
FFOM MACHINE, REPLACE MANUAL IF
DAMAGED OR MISSING.

(reushing )

=

4 i
; (tNADETUATE TRAINING | = -
bl

SEE DPERATOR'S KARUAL
FOP FIPTHER INSTRUCTIONS

PLATFO RM CAPACITY I
I

500 LBs. (225 kg) |

SHUT DOWN ENGY
[X

TO RELIEVE PRESSURE

INE TO COOL THEN

TITLE

DECALS, TRAILBLAZER 50 (PLATE 1 OF 2)

SIMON AERIALS INC.

NEW 10 JAN., 1996

PART
NO.

PLAT
NO.

F99.103




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
19 PLACARD, PLATFORM CONTROL VALVES 1
10-145000 | shown | Standard (Lexan)

10-241100 Optiona )

10-222300 Yellow background around Emergency Stop button
21 DECAL, PLATFORM LEVEL AND ROTATE CONTROLS 1
10-147400 | shown| Standard (Lexan)

B ¥

5

ROPANE" (for "Dual fuel” versions) 1

S o G R

23 | 10-016800 DECAL, "GAS/ OFF/ P
24 | 10-025000 DECAL, "IN SWITCHING FROM GAS TO PROPANE . . ."
(for "Dual fuel" versions) 1

[

s

(for versions with optional manual lowering valves) 1

27 10-017100 DECAL, "SIMON" NAME (Black, 7" [178 mm] high) 2
2 | DECAL, "SIMON" NAME (5" [127 mm] high) " AR.

o

O

29 10-139200 DECAL, "TRAILBLAZER" NAME 2
30 10-257200 DECAL, MODEL "50" 2
31 10-139400 DECAL, "4 x ﬂ-" IDE TIEJCATlON 1

) 00

§m B : o ! i

34 | 10-126800 DECAL, STRIPE ([4] Orange stripes, 3-3/4" [95 mm] wide)
(Bulk item, order as needed) (32 Ft [9.8 M] used here) A.R.
35 | 10-126900 DECAL, STRIPE ([3] Dk Gray stripes, 2-1/8" [54 mm] wide)

B 9

TITLE DECALS, TRAILBLAZER 50 (PLATE 2 OF 2)

no - F99.103| SIMON AERIALS INC.  cvomis |por




28

A DANGER

ELECTROCUTION

HACANE % W7 FRUATED]

3
/
5

Ly

| GASOLINE | / 10

ONLY

IC TANK VALVES BEFORE STARTING ENGINE

30 29

ENSURE LOCKPIN IS DISENGAGED
1 5 = BEFORE OPERATING SWING FUNCTION

2 10007200

5 \(earlier version) / 16—  SooLss (205kg)
/ADANGER =
5 (I ate r [‘ﬁjﬁ HAZARDS WILL RESULT IN DEATH OR SERIOUS INJURY ] p::_m:O
version) : ] O Q
- XAUTION O

TOGGLE SWITCH IN THE OFF POSITION
2
FOR PROPER OPERATION - SET FUEL SELECT CONTROL E
CABLE ON ENGINE - PULL OUT FOR GAS / PUSH IN FOR PROPANE 2

Right (Control) side. See previous page for Left side decals.

TITLE DECALS, TRAILBLAZER 50 (PLATE 2 OF 2)

SIMON AERIALS INC. om0 | no PLATEE90.103




	
	Return to Index
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

